MODEL 222 S/N 9681170 to 9706651
MODEL 224 S/N 9676354 to 9708665

. /NODEL 444 S/N 9677449 to 9711027
. “~~ . COMPACT TRACTORS
-~ Parts Catalog B1278

¢ p 9-84-RP-1500-115

.
. ;
- - ' s

: places the previous rssua
% . A1278 and any revisions.

should be discarded.

9
f . lngersoll Equipment Co.,Inc.
. ‘ . Techhical Publications

119 South First Street
Winneconne, Wl 54986-95'_16

.{

.w-.:.’ ' L g
e T NOTE: This parts catalog re-f - .-t

e 2o MOQDEL 220 S/N 9674235 to 9702946

Fl

i
E
i
i
i
{
1
t
i
-
i

They are obsolete and7

AirCleaner..................
Battery................. PO
Belt, Starter-Generator .......
Breaker Contacts.............

Camshaft...................

.ConnectingRod .......... cen

Crankghaft................ ..
Cylinder Block ... ............
CylinderHead ............... ..
Electrical System ............
Engine Bigck & Attachlng Parts
Exchan,ggpxgeat .............
Exhaustibystem .............

Fanr. e .‘.“.\,\,k .............

Brakes ..........cvinnnnn..
Control - Speed..............
Decals .......... S
Electrical Systera ............
Fenders ....................

Hydraulics ..................
Coupling, Pump Drive ......
Hoses, Lines & Fittings .....
Motor, Hydraulic Drive .....
Pump ....................
Valve, Controf ...........0.
Valve Control Linkage ......

Implement Lift Lever .........

instruments .. ... s e

PAGE GRID PAGE
5 AB - Filter, Breather_........... e 7-9
61 E6 Flywheel . ................. 17-21
% B12 FuelPump............... - 25-27
63 E10 .Fuel Strainer .............. e 25
7-9 A8-A10 Fuel System ................ T 25
79 AB8-A10 GasketKits ............ R 23
25-27 B12-B14 Governor .#............. ... - 29
11-15 A12-B2 Muffler..................... B
11-15 " Al12-B2 QilPan ....% .. oo a e 17-21
17-21 B4-B§- PISEON /v © 118
17-21 ‘B4-B8 Pulley,-Clutch . ....... PR 31-33
61-63 E6-E10 SparkPlug......... P 61
F7-21 B4-B8 Starter - Generator ........... 57-59
49 D8 Tank, Fuel ........ e . .25
5 A6 Throttle Linkage .......... S 29 °
33 Cé Valves 4 ..........cviunnt. 7-9
’ ‘ BASIC TRACTOR SECTION -
§on > , . < A
PAGE GRID PAGE ~
39 c12 J17 Hydraulic PTO .......... N 79
-47 D& K19 Flow Control Valve Kit . ... 81
25 B12 Models D8 & D10 Wheel - .
43 D2 Weights ................ 67
55 D14 Model H26 Three Point Hitch .. 71
65 E12- Mode! F27 Three Point Hitch
61-63 E6-E10 Adapter ................ 73
37 c10 Model H22 & H24 Steeve '
35 C8 Hitches................. 75
35 c8 Model H13 WeightBox ....... 77
45 b4 Model H18 Counterweight
35 c8 Brackets................ 77
49 D8 Model J30 Hydraulic Lift ... ... - B9
49-53 D8-D12 Mounts, Engine ............. 29
T 49 D8 Pulley Cluteh .. .............. 31-23
49-55 D8-D14 Seat, Operator's . ............ 37
49-53 D8-D12 Steering Wheel & Gear ....... 41
49-53 D8-D12 TallLamp..........c.. o0, 61
55 D14 ToolBOoX .....oiivviinnnas 37
45 D4 Transmiission .. .............. 47
61 E6 Wheels, Front &Rear ........ 43

ALPHABETICAL INDEX

ENGINE SECTION

" GRID
AB-A10

*. B4-BS

B12-B14
B12
B12

Ab
B4-B8
Al12-B2
C4-Cs

E2-E4
- Bi2

AB-A10

GRID

F12
F14

E14

B10 .,




| |
- | j
. Indexes Orders|

This parts Catalog 15 arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemnblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

E? . Changes

description, quantity requ

When changes to the
Itlustrations

All parts are illustrated in "“Exploded Views" which
show the individual parts in their normal relationship to advanced.
each other, Reférence numbers are used in the illustra- .
tions. These numbers correspond to those in the¥Refer-
ence Number” column and are followed by the part
number, description and quantity required.

° - purpose of the hook.

serted into their respective

-

Indented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

indented in descriptive list. In this case the guantity=shown is.the number required for
assembly.

P

REF. PART NO. DESCRIPTION

A bbibd CYLINDER ASSY -rearsteering . . .. ... ...ouvun...
28 A b6208 SOCKET ASSY -rearcylinder . ... ....... e
', 29 A 55056 PLUG - adjusting, socket assy . . . .. .. .. ...
| - 30 A 55357 SEAT -socket ball v v v oo s e oo oo e
| 31 A BBZ1D SPRING -S0CKEL « + v oo vt v ee e e e e
| 32 A 56209 SEAT -socket spring. » -« v vt v et
33 G 45175, T CLAMP ASSY - SOCKEL @55Y « v v v v o v e ve e mene s
— 16 836 ' BOLT - 1/27 x 2-1/4" N.F. hex. . .. ... e
" 34 132- 104 PIN - cotter, 3/16" x 3", . . oo oo
. - . 3y A 55889 STUD - ball, socket & cylinder .. ... .. .
, . 36 13- 410 BOLT-1/4" x5/8"N.C.,hex. .. ... ovvn e ..

i 37 92- 4

LOCKWASHER - 1/4"SAE .. . ... ......... ..

Terms ““Right Hand’* and ““Left Hand"’

Orders should plainly specify correct part number, full

model, machine and enqine :serial numbers, method of
shipment and shipping address. ~ *

\ revised pages for this book will be issued. The revised
' . pages will be issued with the same page number as those
they replace and the *issue’ number and'date will be

It is imperative that revised Parts Book pages be in-

Failure to do so will lead to-confusion and defeat the

The quantity shown in the “Number Required” column is the number of parts used on a machine except where parts are

. fm, l ’ T o . .

CASE 220, 222, 224 AND 434 Q@-MPACT TRACTORS
ired, machine model and engine R . o

ke £

machine make it necessary,

-

Parts Books as soon as received.

A '
: ENAF . TRACTOR MODEL AND
, . 5 SERIAL NUMBER

the preceding assembly ar sub-

— i o i \} S A

TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
REQ'D .

: ) S C20181 ENGINE
...... S 1 » 220 TRACTOR K-241-A  SPEC.NO. 46708D
................. 1 i } . , C20182 ENGINE
e L. 2 222 TRACTOR : r K-301-A  SPEC. NO. 47529D
............. tenaes 1 .

@ 224 TRAC . L C20183 ENGINE
""" Tt } - . ACTOR ../) K-321-A  SPEC. NO. 60258D
e, 1 a4 C20183 ENGINE
_________________ 1 4 TRACTOR K-321-A  SPEC. NO. 60258D
................. 2 .
................. 4
................. 4

When using this catalog, notice the reference to
serial numbers of various components noted here and

SERIAL NUMBERS listed in the “description” copy. By referring to

correct serial numbers, proper parts identification:
will-be assured. .

*Right Hand" and “Left Hand" sides of this machine are determined by standing at the ‘rear of the unit and facing in the ',

direction of forward travel. -

ot
n3

. ' . _ - . )

e T
e
k]
e

=5



&l
¥

r]

INSTALL WITH
[HTAKE HOLES

FACING_DOWH 4

f?/'/bt

FI N - u
ﬁ’ _ . ]
T ' L . -
oL e _ 220, 2227224 AND 444 COMPACT TRACTORS 5
] g AIR CLEANER . o . : ¥
‘' REF. . PARTNO. DESCRIPTION N, e REQD . @ ™
1 KO - 237895 AIR CLEANER ASSEMBLY (ificludes items, 456 8 10) ... ... ... ... 1 )
2 C 26703 NUT -wing NC1/4". . ..o aet e e 1
o3 KO 275341 GASKET -airhorm. .. oovvennnnns e 1
"4 NSS * COVER - air cleaner (Order KO237895) . ........ e reeae i 1
5 A 700950 ELEMENT -aircleanar . .. . oo o vt i it i i aaann i naamme e ems 1
6 NSS BASE - air cleaner {Order KO237895) . .. .. ... .. i iiiinaanns © 1
*7 177- 94 SCREW - fillister head 10-32 X 5/16" . . /.o vvcnnee e e 3
8 195-  B12 ° - WASHER - plain 3716 « o s v vt vt vt ebaer v n e aanenaneann 3
9 KO 237421 PRE-CLEANER .+ o v vttt it e et ta e eneaeaaaeanaenanns 1
10 KO 237423 GASKET -caver, aircleangr . ... ... cueeornmnranarernsannns 1
[ i N
- )\‘
EXHAUST SYSTEM .
. e .
! ”“ 1 C 18063 MUFFLER - exhaust (includes C19449 ciamp) ................... 1
- 2 ¢ 19213 PIPE - englneexhaust................| .................... 1
"3 13- 207 BOLT-3/8"x 1" hex NC . > .. ....... e e et 1
! 195- 525 WASHER-3/8"plain ..........cn.. e e et 1
.5 192- 21 LOCKWASHER -3/8" . . .o iiven v e et 1
6 120- 103 NUT3/8"hex. NC .. ..ovurn.n. .l S D 1
7 111- 2586 BOLT-5/16"x 1-1/4" round head NC _ .. ... ... .. e 1
8 c 19449 CLAMP -mMUFFIBr « © v v v v e e ee e e eaenen e e 1
- 9 192- 20, LOCKWASHER 5/16” .. ....... e e e 1
0 120 102 NUT -B/16 " NG HEX « o e v v e e e et e e tae e e eaeeaasananas 1
' ' |
£ ™
- 1 ‘
’ ' |
‘ |
! |
N i
: \
| Ad‘_,_,__u—-r———f“_g—
= e H
1
Printed in U.S.A. © July 1984

T R R R R R I e



S oOOVE@m~NO U S W =

14

20
21
22
23/
24/
25
26
26
27

‘28
29

37
38
39
40
41
42
43
44
45
46
47
a8
49
49
50
51
52

)
mo-
Nl

!

. KO

KO

PART NO.

129- 101
192. 19
KO 275220
KO 275143
KO 231032 .
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
275144

KG -
KO
KO
KO
KO

235826
235008
230170

235011
KO 235010
KO 230011
C 24834
KOD 235327
NS5

NSS

C 25043
KO 275066
KO 275067
KO 235053
v 34346
KO 230265

KO
KO
KO
KG

235826
235008
230170

235011 /
KO 235010
KO 230011
» 24884
KOD 235327
NSS -

NSS .

C  .25043
KO 275066
KO /' 275067
KO 235063

v 34346

KO 230265

T

Printed in U.S.A.

235007-3

235007-5-

220, 222, 224 AND 444 COMPACT TRACTORS foa

220 AND 222 CRANKCASE'BREATHER !

DESCRIPTION
NUT - 1/4' NC hex ‘ /

-STUD - valve cover
*COVER - valve .
SEAL - breather !

GASKET - breatherplate .. ... ................. doei
FILTER -breather . ., ., . .................... o
BAFFLE -breather | .. .. ... ... .. il

REED - breather ‘ /

.220 CAMSHAFT AND VALVES

VALVE - exhaust
VALVE - intake

SEAT - valve spring
SPRING-valve . ... . . it e e e
RETAINER - valve spring
LOCK - valve retainer
LIFTER ASSEMBLY .. ... i e e e

SCREW - tappet adjusting

LIFTER - valve

.....................................

.................................

....................................

...............................
--------------------------------------

.................................

PIN-camshaft, , . ... . ................
SPRING - actuating . .. . ...ttt et e e e i,
INSERT -intake valve seat. . . ... . ... ..ot ieennnn..

222 CAMSHAFT AND VALVES

VALVE - exhaust
VALVE -intake . .. . e
INSERT - exhaust valve seat
GUIDE -valve . . . L e e e
SEAT - valve spring
SPRING -valve | . e e
RETAINER - valve spring
LOCK - valve retainer
LIFTER ASSEMBLY . .. i e e e e e

SCREW - tappet adjusting

LIFTER - valve

SPACER -camshaft, 0107, .. .. ... ... .. 0., L

PIN - camshaft
SPRING -aetuating . ... ut it e et e e e e e e e
INSERT -intake valve seat. . .. .. . ..ttt r it it e et ernns

| o
= DD e s D BRNMNN S -

L I N N i

el

£

cCc ’

July 1984



B .
A
\
. J
s

— - )
- QOO AR WM =

14
15
16
17
18
19
20
21
22
23
24

=t
m
n

25
26
27
27

28
29

o ———— e -

PART NO.

120- °

192-

' KO

KO
KO
KO
KO
KC
KO
c
KOD
NSS
NSs
C

v
KO
KO

KO

KO

Printed in U.S.A.

19
275220
275143
231032
235048
235118
235117
235047
235631
275144

235838
235682
230170
235007-5

1235011

235168
230020

24884
235327

25043
34346
275066
275067
235053
230265

101

r

3 ’ . L L

220, 222, 224 AND 444 COMPACT TRACTORS "9 Co

224 AND 444 CRANKCASE BREATHER j !

DESCRIPTION ‘ REQ'D
NUT - 1/4 NC hex . ' 1

LOCKWASHER - 1/4" | ... i e i, L.
STUD -valve cover. . . ...ttt et e e e e eee e e atis
COVER -valve. . . ..o ooovesmn o e, % -
SEAL - breather

.........................................

..................................

---------
.......................................

.......................................

O N . B I I e gy

....................................

224 AND 444 CAMSHAFT AND VALVES U

VALVE -exhaust .. ... e et e e
VALVE - intake

----------------------------------------

SEAT -valve spring . .. ..ouvee e i ernnns e
SPRING -valve L .. e e e e e
ROTATOR - valve {Furnished in pairs only)
LOCK -valve retainer . . ... sttt e et i et e s
LIFTER ASSEMBLY . ... ............. e e te e e

- SCREW -tapped adjusting . . . . .. ... ... .00vu.. .

.....................

LIFTER - valve

......................................

CAMSHAFT ASSEMBLY

SPRING - actuating . .
SPACER - camshaft, .005"
SPACER - camshaft, .010”

.................................

.................................

C C

PIN - camshaft

[ 3
—~t

.........................................

S PP am NONRNNRNN = —-.—-

---------------------------------

July 1984




.

DY
\ a
a3 K

220, 222,?4_;\1\10 444 COMPACT TRACTORS

‘ 220 CRANKSHAFT, PISTON — CONKMECTING ROD
REF! PART NO. DESCRIPTION
1 NSS PISTOMN AND ROD ASSEMBLY (Std.size) ......ocvvrvnennnnnn. s
2 KO 235287 RING SET - piston (For oversize, see item 16).~ . .. ... ......... .
3 NSS RING - tOp COMPression . ... .vu e ivr e e ne e e e,
4 NSS . RING - 2nd compression (Includes expander) ................
5 - NSS§ RING - oil {Includes expander}. .. .........coveeeeuvrvn...
5 C - 265090 PISTON ASSEMBLY (Fer oversize, see item 15) ettt
7 KO 235004 RETAINER - piston pin ... .t e e e e et e et e ns
8 KO 235572 PIN -piston. . ... e e
9 NSS A = 11 ]
10 JKOA 235139 CONNECTING ROD ASSEMBLY (For undersize, see item 18). ... ...
11 kD 235003 WASHER -special .............. e
i2 G2z- 6 R o | =
13 KO 238811 SCREW -cap, tonnecting rod . . .o vt vt e it e oo eme eanean s
14 NSS ROD-comnecting . ...uvuininnenesannsnennnns e ‘
i5 . C 26511 PISTON ASSEMBLY - 010" oversize. . .. oo vttt e e e ee e ee e
15 C 26512 PISTON ASSEMBLY - 020" oversize. . . .. .. ... e
15 c 26513 PISTON ASSEMBLY - 030" OVEISiZe: + v v v v vt e et vt e e mne e nnns
18 C 26510 PISTON ASSEMBLY - 003" oversize lorder K(0235287 standard ring set) .
16 KO 235288 RING SET - piston .010" oversize. . . . . T
16 KO 235289 RING SET - piston D207 oversize . . . v v e vt e e e et
16 'KO 235230 RING SET - piston .030" oversize . . ... ..o vv ... e eean
17 KO 235573 PIN - piston, 005" OVBrSiZe .« . . v vttt i e e st e e it eae e e e nans
18 Cc 18101 CONNECTING ROD ASSEMBLY - 010" undersize. . .. .o ovee v e nnn.
19 R . 16287 OIL SEAL - crankshaftrear , . ... .......... et
20 . 40035 BEARING -crankshaftball ... .o vrie it i it e e e e e nans
I | H 233346 KEY - 1/4" 5q.x 3/4" (Pump Coupling). . . oo v v o oe e eeeann .
22 #~ KOB 236364 ] Y S
23 H 61163 KEY - flat 3/16" x 3/16" x 3/4” {Fiywheel}) . ... ...............
24 c 18097 OIL SEAL - crankshaftfront . ... .. ............... e
25 c 26421 WASHER - B/8" e
26 131- 580 NUT - special Marsden 5/8” NF _, ... .. Tareeenta e TR L.
1

Printed in U.S.A.
f

L)

1)
m
Q
=]

Bl R N R T ol T - S O WL T [ X JPUE i G Ny i S S S 'y

July 1984




-

REF.

RU-J . NG N SR X

— —
—_

12
13
14
15
15
15
15
16
16
16
17
18
19
20
21
22
23
24

25

26

1

Printed in U.S.A.

220, 222, 224 AND 444 COMPACT TRACTORS o - 13 a0 ek
- i ' " 4 ’/}\ .J‘
. 222 CRANKSHAFT, PISTON — CONNECTING ROD : ra ]
PART NO. ~  DESCRIPTION ' REQ'D s
NSS PISTON AND ROD ASSEMBLY {Std. sizel ... e e 1 '
KO 235889 RING SET - piston {For oversize, see item 16) .. ............... 1 '
MNSS . . RING - top compression . ....... M e e r et e e 1 )
NSS- . RING - 2nd compression {Includes expander) ... .......... ... -1
NSS RING - ol (Includesexpander) . .. .. .. ..... . ... ... .. 1
c 26514 PISTON ASSEMBLY (For oversize, see item 15) . . ... ........... 1 a
KO 235004 RETAINER - piston pify & oo vt et e e e e e e e 2
NSS PIN - BIston. o e e e e 1 .
NSS PISTON .......... R T T P . 1 :
KOA 237344 CONMECTING ROD ASSEMBLY {For Undersize, see item 18). ... ., ... 1 f
KGO 235063 WASHER - special ..... FR R R e 2 ‘
92. 8 LOCKWASHER " . . i e e 2
KO 236611 SCREW - cap, connectind rod . .« v oo o oo e oo e 2 ‘
NSS ROD -connecting . .........'ieneeinnne et 1 !
C 26516 PISTON ASSEMBLY - 010" OVErSIZE v v v v o v s e s e e e, 1
c 26517 PISTON ASSEMBLY - .020" oversize ......................... 1
c 26361_ FISTON ASSEMBLY - 030" OVersize ... vovvenns e, 1
'C 26515 - PISTON ASSEMBLY - .003" oversize (order KO235889 standard ring set) . 1
KO . 235890 RING SET - piston .010" oversize .......... e 1 -
KO 235891 RING SET - piston .020" oversize - . ..o o vvve oo e e e, 1 “
KO 235892 RING SET - piston 030" oversize ..................... feeann 1 g
KO 235868 PIN - piston 008" oversize. ... ..............0....... ... 1 i
C h23135 CONNECTING ROD ASSEMBLY - 010" undersize . , . . .. .......... -1 :
R 16287 OIL SEAL -crankshaftrear . .. ... ... . v in . T
. 40035 BEARING -crankshaftball . .. ... ... .. ... 0 uu .. 2
H- 26492 KEY - 1/4" Sq. x 3/4"” (Pump Coupling) .. ........o0oo'uennen. .. 1
KOB 235049 CRANKSHAFT .. et et e 1
H 233346 KEY - flat 3/16" x 3/16" x 3/4" (Flywheel) .................... 1.
Cc - 18097 OIL SEAL - crankshaft front . . . N . 1
c 26421 1
131- 580 1
F
ws
noE
l
i
! ‘ La -
Pl T
. N@L‘ﬁ i L
N "’981-:%}- ; h
- T £
Lk
July 1984



. =y,
QOO D WN = m
I

w J
[ N B B R S
mmﬁwm«cmmummmmmmmhwmuo

Printed in U.S.A.

220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 CRANKSHAFT, PISTON — CONNECTING ROD

PART NO. DESCRIPTION

NSS " PISTON AND ROD ASSEMBLY (Std. size) R
KO 236763 RING SET - piston {For oversize, see item 8.
NSS RING -topcompression . ...... ... ... .. ...,
NSS RING - 2nd compraession (Includes expander} ... ... ........ N
MNSS RING - oil (Includes expander) . ... ... oo
c 26282 PISTON ASSEMBLY (For aversize, see item B, e
KO 235004 RETAINER - pistonpin ......... B
NSS i PIN-piston. . ... ... i
NSS PISTON . ... oo

kS
KOA 237344
KO™ 235003

uﬂ CONNECTING ROD ASSEMBLY (Far undersize, see item 18). . . ... ..
WASHER - special .......

92- 6 5 LOCKWASHER - 3/8" ... ... .l e
KO 236611+ SCREW - cap, connectingrod. ... .......................
NSS ROD -connecting. .. .......... ... o uune
C 26284 PISTON ASSEMBLY -.010" oversize . ... ........... ..........
C 126190 PISTON ASSEMBLY - .020" oversize ... .............oo'uou. ..
C 26285 PISTON ASSEMBLY - 030" oversize . ........................
¢ 26283 PISTON ASSEMBLY - .003" qversize {order KO236763 standardring set) ,
KO 236764 RING SET - piston .010" oversize . ............ ... ... ...
KO 236765 RING SET - piston 0207 oversize . ............¢.oevunonnn. ..
KO 236766 RING SET - piston 030" oversize . ...............o0o'oron. ..
KO 235868 PIN -piston 005" oversize. . ... .............. ... -
C 23135 CONNECTING ROD ASSEMBLY - .010 undersize. . ... ............
R 16287 OILSEAL -crankshaftrear . ... ... . .. ... ... ... .. ..... .
. 40035 BEARING - crankshaftball . ........ ... ... ... ... . ... ...
H 26492 KEY - 1/4" 8q. x 3/4"" (Pump Coupling). .. .......... ... ...... .
C 25054 CRANKSHAFT . .
H 233346 KEY - flat 3/16" x 3/16"" x 3/4" (Flywheel) ....................
C 18097 OIL SEAL -crankshaftfront .. .. ... . . . e .
C 26421 WASHER - B/8" .
131- 580 NUT - special Marsden 6/8" NF .. .. ... ... ..... ... v ..
B
i
o

15

July 1984




16

REF. -

~N bWk

[{e o]

oA
10
11
12
13
14
15
16
17
18
19
20
23
24
25
26
27
28
29
29
30
31
32
33
34
35
36
37
38
39
42
43
44
45
46

48
49

Printed il U.S.A.

PART NO.
c 21814
KO 270158
KO 270889
KO 236675
KO 237658
KOC 2363032
KOA 235871
KO 230170
KO 230265
KO 235007-§
KO 2351255
v 34418
41- 18
113- 206
192- 21
KO 235026
KO 235026
192- 19
113- 6
KO 235353
C 22690
192- 21
61- 616
‘C . 14399
R 16287

40035
KO 235757
KO 235070
205- 27
c 22034
192- 21
113- 207
c 18097
KO 235818
C 26421
131- 580
c 14953
A 27365
KO 235748
C 18814
C 14906
-221- 1412
129- 143
129- 103
192- 21
KO 237277

220, 222, 224 AND 444 COMPACT TRACTORS . 17

220 ENGINE BLOCK AND ATTACHING PARTS

{FOR COMPLETE ENGINE SEE PAGE 1) N

DESCRIPTION REQD

SPACER - cylinder head

BOLT - cylinder head

HEAD - cylinder . . .
GASKET -head. ...

BLOCK ASSEMBLY -
rod assembly, camshaft, valves, bearings and plate)
BLOCK ASSEMBLY -
INS!/E'RT - exhaust valve
INSERT - intake valve seat

GUIDE - valve . . .

PLUG - expansion . .

BOLT - 3/8" x 1-1/4" NC hex plated
LOCKWASHER - 3/8" plated
GASKET - camshaft cover

GASKET - oil pan ..
BASE - oil pan. . . ..

BOLT - 3/8" x 1" NCsockethead . ........coouurrnnnn. ...

PLUG - oil drain . . .

GASKET - shim, bearing plate .010"”

GASKET - shim, .010

PLUG - button, timing hole

PLATE - bearing . . .

BOLT-3/8" x 1" NC

OIL SEAL - crankshaft front

FLYWHEEL... ...

WASHER - special, plated
NUT - special, Marsden
DIPSTICK ASSEMBLY

GASKET -plug,ofl drain .. ..., 0 i,

ELBOW - street . . . .

NUT - 3/8" NC hex. jam

NUT - 3/8” NC hex .

cylinder, short {Includes crankshaft,
cylinder, standard bore. . ... ... ... .........

................................

plated . .. ...

U)[Dc)c)_l_\—i—lu_h_l—l—l—h.....l_h._h—k-—t)_lm_l—l.b.bd-ﬂ.hh.-.l.—a.b.h_n_&_l[\)-—l_n—i—l

July 1984



Lo - 220,{.2122,' 224 AND 444 COMPACT TRACTORS 19
222 ENGINE BLOCK AND ATTACHING PARTS
(FOR COMPLETE ENGINE SEE PAGE 1}

REF. PART NQ. DESCRIPTION ! ) REQ’'D
1 (o 21814 SPACER - cylinderbhead . .. ...... . ..... e e e e e e 6
2 KO 270158 BOLT - cylinder head 3/8"" x 1-1/2" NGhex.............c0n.... 3

. 3 KO 270889 WASHER - cyfinder head .. ..... .. e 9
4 KO 237670 HEAD -cylinder .. .. ... .. 0 e 1
5 KO 237688 GASKET -head ... .. ... .o, 1
7 C 24141 BLOCK ASSEMBLY - cylinder, short {Includes crankshaft,
rod assembly, camshaft, valves, bearings and plate). . . .. ....... .. 1
B NSS BLOCK ASSEMBLY - cylinder, standard bore . . . . . . e e e e 1
g KO 230170 INSERT -exhaust valve. . .. .o ittt e e 1
9A KO 230265 INSERT - intakevalveseat. . . . ... .. .........0. 0., 1

10 KO 235007-5 GUIDE -valve . . oo oo e e 2

11 KO 235125.5% SHAFT -stubgovernor. . ..o o 1

12 \Y 34418 BEARING - needle, governorshaft ... ... ...... .. .. ... ... .. .. 1

13 41- 18 PLUG - eXpansion .. ... ... uuuune e 1 R

14 113- 206 BOLT-3/8"x 1-1/4" NChexplated ............. .. .00 ... . 4

15° 192- 21 LOCKWASHER-3/8 plated . .. .. .. ... ..o . 4

16 KO 236025 GASKET - camshaftcover ... ... ... ... ... . . .. ... 1

17 KO 2350286 COVER-camshaﬁgear.........-............. ............ 1

18 192- 19 LOCKWASHER - 1/4" plated. . . ... . ... ..., 4

18 113 "B BOLT -1/4" % /2" NCoplated . . ... ...t 4

20 KO 236353 GASKET -ailpan .. ... 1

23 C 22699 BASE -oilpan. . ..o 1

24 192- 21 LOCKWASHER -3/8"plated. . . ... ... e 4

25 61- . B16 BOLT -3/8" x 1" NCsockethead. .. ... .. ....... ... ...... . .. 4

26 C 143990 PLUG -oildrain ... ... . 1 -

27 'R 16287 OIL SEAL -crankshaftrear . .. ..., . . ... ... ... .. ... 1

28 40036 BEARING -crankshaftball ... ..., .. ... ... ... .. ..... . . ... 2

29 KO 235757 GASKET - shim, bearing plate .010" . . ... ... ... ... ...... .. ... G

29 KO 235070 GASKET -shim, 020" . . . . ... UAR

30 205- 27 PLUG -butten, timinghole . . ... ... ..o, 1

31 C 22034 PLATE -Dbearing .. ... ... . e, 1

32 192- 21 LOCKWASHER -3/B " plated. . . . ..., ... e 4

33 113 207 BOLT -3/8"x 1" NGhplated .. ... .. ... 0.0 . 4

34 c 18097 OIL SEAL -crankshaftfromt .. ... . ... ... . oo 1

35 KO 235818 FLYWHEEL . ..o e 1

36 o 26421 WASHER -special, plated . _ .. ... .. e 1

37 131- 580 NUT -special, Marsden . . .. ... ... .. ... e 1

38 C 14953 DIPSTICK ASSEMBLY . . .. ..t et 1

39 A 27365 “OTRING -dipstick, . ... 1

42 KO 235748 STRAP-Ifting . ... ... . 1

43 C 13814 NIPPLE - oil drainextension ... .............. . ... uu. oo .. 1

44 C 14306 GASKET - plug, oifdrain. . ... oo o 1

45 221. 1412 ELBOW -street . ... . ... . 1

46 129. 143 NUT-3/8" NChex, fam . ..t e e o e e 6

47 129- 103 NUT-3/8" NChex .. ... . 6

48 192- 21 LOCKWASHER - 3/B . . . . 9

49 KO 237277 STUD -cybnderhead . . . ... ... ... ... . . ... ... 6

] Printed in U.S.A. July 1984
!;\ .




R R R .
' 2320, 222, 224 AND 444 COMPACT TRACTORS 2
224 AND 444 ENGINE BLOC_K AND ATTACHING PARTS
(FOR COMPLETE ENGINE SEE PAGE 1}

REF. PART NO. DESC\RIPTION REQ'D
1 KO 236886 FILLERTUBE . .. evveennnnnnnn, F 1
2 KO 270158 BOLT - cylinder head special 3/8" x 1-1/2"NChex . .. ............. 9
3 KO 270889 WASHER -eylinderhead bolt. ... . ... ... .0t 10
4 KO 237670 HEAD - ovlinder . . ... vttt ittt et ettt et e snens 1
5 KO 237658 GASKET -head ... ... ..ttt et et e e e e 1
6 KO 237064 GASKET -filler tube. . . . vt et s s e e e et e e e et et e e 1
7 KOC 237182 BLOCK ASSEMBLY - eylinder, short (includes crankshaft,

piston, rod assembly, camshaft, valves, bearingsand plate) . . . ....... 1
8 NSS BLLOCK ASSEMBLY - cylinder, standard bare . . .. .. ... ... ... .... 1
9 KO 230170 NSERT -axhaustvalve, . ... 0ttt it e e et e e e e 1

10 KD 235007-§ T GUIDE - valve . L. e e e e e .. 2

11 KO 230265 INSERT -intake valve. . . . .. i . i et et et e e e, 1

12 c 21814 SPACER -cylinderhead .. ... ouiit i ine i i i

13 - 41. 18 PLUG 2 @XPansion . . ...ttt e et et et m et e e e 1

14 113- 206 - BOLT - 3/8” x 1-1/4" NC hex plated . . . ... i .. . 4

15 % 192- ,.' 21 LOCKWASHER -3/8"plated. . ... ... ..o oot S 4

16 KO 235025 GASKET -camshaft cover . . ...\ ouunuevnnieiivne e in. 1

17 KO 235026 COVER -camshaftgear. . . ... ..ttt c o i ne i 1

13 192- 19 LOCKWASHER - 1/4 " plated. . . .. ... e et e e e e e e q

19 113- 6 BOLT-1/4" x1/2 " NCplated . . .. ... .. i e i ee e e 4

20 KO 2353bh3 GASKET - ol pan. .. . i e e 1

21 . 173- 22 SCREW - #10x 7/16" round head machine . ... .. cv't v e vennns 3

22 193- 26 LOCKWASHER - #10internat tooth . . . . .. ... vt it e e een 7

23 C 22699 BASE - 00l paN. « .. i e e e e e e e e e 1

24 192- 21 LOCKWASHER - 3/8" plated. . . . ... .. ittt e e e 4

25 61- 616 BOLT-3/8"x 1" NCsockethead, . ... .. ... ...t ur s inennnns 4

26 C 14399 PLUG -0l draimr . .. ..ttt et e te et e e 1

27 R 16287 OIL SEAL -crankshaftrear . . .. . ... ... it ittt e it e e 1

28 40035 BEARING -crankshaft ball . . .. . i ittt et eeerns 2

29 KO 235757 " GASKET - shim, bearing plate .312" | | . .. i e 1

29 d KO 235070 GASKET -shim, 010" . . . ... it s it tieianennnns UAR

31 c 24290 PLATE-bearing . ... ... i it ittt 1o

32 192- 21 LOCKWASHER -3/8"plated. ., ............ e 4

33 113 207 BOLT -3/8" x 1" NCPIAated . ..t ititeie et iieeanenns 4

34 c 18697 OIL SEAL -crankshaft front .. .. ... it i i i ene e 1

35 KO 235818 FLYWHEEL . . ... S 1

36 C 26421 WASHER - special, plated 21/32" ID x 1-3/8" 0D x 1/4” . ... ........ 1

37 131 530 NUT - special Marsden B/8" . . . .. L. ittt et et s it ennnn 1

38 C 14954 DIPSTICI A SSEM B LY . . . ot r e e e e e e et et e e 1

39 A 27365 PO RING - dipstick. . .. i i e e i e e 1

42 KO 235748 -STRAP -lifting . ........... e e e et e 1

43 C 18814 MIPPLE - oil drain extension . . .. .. .. ... . it innnrnrnnnnenrs 1

T 44 C 14906 GASKET - plug, oil drain . . . .. . . . . i it e e 1

45 221- 1412 I < T 1

46 129- 143 NUT - 3/8 N C hex, Jam . . . . i i ettt e e et r e annennnes 6

47 129- 103 NUT - 3/8 N hex ... . ittt e e e it ee s ii e v e 6

48 192- 21 LOCKWASHER - 3/8" . . . . e s sttt it e e 9

49 KO 237277 STUD -cylinderhead ... ............. e 6

Printed in U.S.A. July 1984




A
g 220, 222, 224 AND 444 COMPACT TRACTORS 23 n
|
' ENGINE GASKET AND SEAL KIT
: REF. PART NO. DESCRIPTION ‘REQ'D
: BER C 23858 KIT - engine gasket {10 thru 14 hp engines) .. . ... ... ... ...... .. 1
* 3 KO 235025 GASKET - camshaft cover . . v ve e oot e e oo e e, 1
4 KO 235353 GASKET -0il pan . ... ..., A 1
5 KO 235757 GASKET - shim, hearing plate {.010") . .. .. ... .. ... ... 6
5 KO 235070 GASKET -shim (010"} ...t e s e e e e e e e e e UAR
' 7 c . 265618 GASKET -breakercover. . ... ... it 1
i 8 c 23860 GASKET -carburetor flange. . . . ... ..o e 1
- 9 C 22738 GASKET -fuelpump flange. . .« ... .ot e e 1
. , 10 RO 275341 GASKET -carburetorairhorn . . ... ... cu et 1
Yoo hn KO 235048 GASKET - breather plate ............ S e 1
¢ " 12 ‘KO 275144 GASKET s valve Covar. . . ..ot it o e e e e e e e eee e, 1
he 13 NSS GASKET - fuel strainer bowl (notused) . ... .. .cvuo s ivnn e ... |
14 KQ 235057 GASKET -pan{notused) . ... ... ..t i 1
15 KO 237658 GASKET -cylinder head 1
16 KO 231032 . SEAL - breather (14 hpengine) ... .. .. .0 .t nsne e 1
¥ i (‘
' I
' %
:
|
r
b
[
:
Printed in U.S.A.

July 1984



Printed in U.S.A.

REF. PART NO.
1 c 18989
2 192- 19
3 113 8
4 KO 237520
4 “KO 237677
5 KO 235652
6 KO 235207
7 C 14345
8 195- 515
9 192 18
10 175- 436
11 KO 235001
12 - 113 2
13 192- 19
14 KO 235054
VR 129 c 19021
i 16 13 118
17 192- 20
18 195. 521
, 19 129 102
1 o 24408
1 A 72073
2 C 23860
3 c 10678
4 214" 251
5 NSS
6 192- 20
7 113 103
8 NSS
9 169- 145
10 193 60
1 KO 275341
12 NSS
13 c 22738
14 C 106857
15 A . 62079
16 c 17574
17 c 16363
18 c 11529
19 c 11545
20 c 16796
21 182 209
22 120. 504
23 c 14690

220, 222, 224 AND 444 COMPACT TRACTORS

BAFFLES AND SHROUDS

DESCR

BAFFLE - cylinder head {10 hp engine)
BAFFLE - cylinder head {12 - 14 hp engine)
BAFFLE - carburetor side air

PULLEY - starter. . .

BELT - drive, starter - generator

{PTION : REQ'D

.................................
............................
........................
........................
.....................
...............................
....................................

.............................

WASHER - 1/4" zincplated . ... ...,

LOCKWASHER - /4" zinc piated’
SCREW - 1/4" x 5/8'' NC truss head Phillips, zinc plated

HOUSING - blower .

BOLT - 1/4" x 3/4" NC hex, zinc plated
LOCKWASHER - 1/4 zinc plated

BAFFLE - cylinder. .
SUPPORT - engine air

BOLT - 5/16” x 5/8" NC hex
LOCKWASHER - 5/16"
WASHER - 5/16" plain

NUT - 5/16" NC hex.

deflector ., ... .....oiunin e

...................................

©
7
- ek ad omd e ek P e o P N R e

FUEL SYSTEM .

CARBURETOR ASSE
CARBURETOR ASSE

GASKET - carburetor flange
ELBOW - fuel pumpand carburetor. . ... ... n e ..

CLAMP - hose 1/27 |

HOSE - carburetor 5-1/4" {use C19238 cut tolength}. . . . ... .. ......
LOCKWASHER 5/16""

PUMP - fuel, 10 h.p. models {use C24861)

SCREW - 1/4"" x 5/8"

LOCKWASHER - 1/4"

GASKET - air horn. .

PUMP - fuel, 12 and 14 h.p. models {use C24851)
GASKET - fuel pump mounting, allmodels . . . . ... ... ..o 'u'ron.

ELBOW ASSEMBLY -
CLIP* fuel line. . . . .

JINSERT - fuel cap

STRAP - fuel tank mounting . . ........ e e e e e e I
SCREW - 1/4 x 1-1/2* NC round head, machine, zincplated . .. .......

NUT - square 1/4"" NC
CUSHIQON - fuel tank

MBLY - 444 & 224 (Repairspage 27) .. ... .....
MBLY - 220 & 222 (Repairspage 27} ..........

NC fillister head. . . ........... SN
fueltank .. ... .. ..

....................................

“ July 1984

-



26
\ ‘:‘;
-~

™
o5

UhWN =200 @ DO WWN -

4
C

PART NQ.
A 72073
o 24408
KO 200380
A 72002
A 72077
KO 237489
KO 200383
A 72089
KO 275231
KO 200380..--
F ™~ 19802
KO 200408
KO 235448
c ~ 256422
c 27278
NSS

NSS

NSS

KO 200372

Printed in U.S.A.

LI N

R

" N ;

s . 5 {

. i
220, 222, 224 AND 444 COMPACT TRACTORS o 27 i
.CARBURETOR
DESCRIPTION REQD i
CARBURETOR ASSEMBLY - 220,222 .. .. .......c.o oo . 1 ;
CARBURETOR ASSEMBLY -224 8444, . . . ..., oo 1 :
SPRING - tension, idleadjust . . .. ... ... ... .. uuirnan.. .. 1 :
SCREW -idleadjust . . ...... .00 ... . i, 1 .
NEEDLE - main fuel adjust, 220,222 . ... .. ........0.0.o... 1 '

......................

SPRING - main fuel adjust-==7 . ... ... . e 1 :
NEEDLE - idle adjust {220, 222). . .. ... ... ..uneerarnnn.. 1
NEEDLE - idle adjust (224 & 444) .. .. ... ... .. .00 ... 1 4
SPRING -idle fueladjust . .. ... ... .. .. ..o .iururnnnn.,. 1
PIN-float ... i e 1 .
FLOAT - carburetar . . oo e e e e e e 1
BOWL -carburetor. . . . ... et 1
SCREW AND GASKET ASSEMBLY - carburetorbowl . ... . ........ 1
KiT - carburetorrepair . . ... ... ..... e e e 1
INLET'NEEDLE AND SEAT ASSEMBLY . .. ... .. ..., 1
GASKET -bowl Fing. . .. .. i i i eeeeeeenn, 1
GASKET-bowlbaffle .. ..... ... ............... ... .. 1- .
GASKET -bowlscrew . ...............0'u... e, 1 ;
N
5 - :
!
41 :
1
. :
o ,
e ¥
= [
’ \ L .
- {
. H
E 1
i
July 1984 L
b
Y ;

H

l‘g‘é

N




=]

"
-
.
»
2
f
Sl
' a
k4
5.
r
.
1
i
|
|
I
i

W WLWANMNMNNMNMBDMNMNEANWLN = am a3
g&’lgagwm—-cmmumm#wm—sDwmummgwwu

COo~NORWN =

- a
ocoonf-.lmm::-mm—-m
M

PART NO.
C 25603
C 12224
C 25604
¢ 14506
111 2
192 . 18
129- 17
KOA 237653
16 420
195- 515
120. 101
KO 2354985
192. 19
C 18098
KO 275690
"H 43034
KO 235086
KO 235085
KO 235084
129 37
192- 18
A 10326
KO 235277
49485
KO 235475

KOA 235256-S

\Y 34418
KOA 237031

KO 235126.S

c 18099
v 3 qg
KOA 23755
KO 235603
KOA 236919
169- 95
C - 23032
- C 20194

187- 1036

c 17717
c 17718
c 18793
D 22988
151- 544

S13- 219
192- 21
193- 56

164- Ity 50

Printed in U.S.A.

Q

BRACKET - choke cable

.PLATE - engine mount R.H.
MOWUNT - engine

220, 222, 224 AND 444 COMPACT TRACTORS

CHOKE, THROTTLE AND GOVERNOR

. DESCRIPTION
CONTROL -throttle ...................... Nepsevonnns

LR R I R R R R,

...................................

BOLT - 10-24 x 3/4'" round head, square neck. . . . . e e
LOCKWASHER - #10 Std. plated ’
NUT - #10-24 plated

..........................

..................................

............................

WASHER - 1/4" plated
NUT - 1/4” hex

.................................
--------------------------------------
....................................
.....................................
.....................................

...........................
........................................
.......................................

GEAR ASSEMBLY - governor ) -
SHAFT -governorstub . . . ...
WASHER - governor stop pin
PIN - governor stop

L R R L R R R R R N L

SCREW - #10 x 3/8'" NC fillister head . . .. ... 7. . .ot )
ENCLOSURE - choke and thrattle cable
BRACKET -enclosure mtg. .. .. ... ... ... ..

SCREW - 1/4 x 172" héx $elf tapping:

-

" ENGINE MOUNT PLATES

PLATE -enginemount LH. (. ... . . . e,

...................................

...................................

.................

................................

29

X
m
Q.
)

..
LY
..
P
..
.-+

N

B e N - g N S S S N T ¥ T Y.L I X TN

A

——

e

et N = Y N

¥

s
s A
P
E—
s

July 193(\}

!

Ay



30

‘&

LY

a7
e nm :gf\lc‘
’!:\ii 9
NN
5%
Y
h Y
-
N
AR
N
-

L

e
m
m

—
DO NO U AW =

[ T YR e N
OWOO~mO &N -

MWK =

220, 222, 224 AND 444 COMPACT TRACTORS 31

PTO CLUTCH AND LINKAGE

Printed in U.S.A.

PART NO. DESCRIPTION REQ'D
A 37247 KNOB -lever, PTO .. .. it i e e et e tte e eeee s 1
C 22998 LEVER - PTO @NGAGING . + -« e s v v v s e ne e eeee e iie e eeans 1
G 20035 ARM ASSEMBLY - PTO . ..t it e e e e o e e e 1
353- 462 BUSHING -lever, dash tower . . .. .. .. 0t it i i naaaras 1
C 20093 . BUSHING -fliplock . . ... it et h e e s i it s s csanaaaaaa 1
138- 96 o | oV T < 1
C 20036 SPRINGe lever, PTO. L it it vttt st sttt st e e n st tnananees 1
A 39518 WASHER -nylon . . ... i e e e et 1
132 a1 PIN - cotter, 3/ 1B X 17 . et e it i e e e 1
132- 48 PIN -cotter T B X 1. . it it it n s s e st aaaenen T2
C 14906 WASHER -nylon 3/B” .. . it i ettt et i sttt 2
C 19867 SPRING -cluteh rod . . . it st i e s et e i e P
C 26266 BUSHING -heyeco,clutchrod. . .. .. .. cv o it e e e i e e e s 1
C 20041 {2 10) 5 R T o YO 1
C 19767 GUIDE -cluteh 1od ..ot s st it i et r et s e v s ana s e e 1
131- 178 NUT -lock 3/8  ne. heX . L .. o i i e e e et s et 2
195- 104 WASHER - 378" . . . e et i e e e 2
195 126 WASHER - spacer {used on models without hyd. tift} .. ............. 2
113- 207 BOLT-3/8% 1" NC.heX .o von e s imnea e PRI 2
C 20053 BUSHING - nylon ottt it it i st i ta s aca s 2
HYDRAULIC RESERVOIR MOUNTING
C 14240 SUPPORT -reservoirmtg. BH. . . ... .. . e i, ]
C 14241 SUPPORT -reservoirmtg. L.LH. .. .. .. e 1
187- 1251 SCREW - 1/4 x 1-1/4" nc. flat hd. phillips - .. . ... oo e n s 4
C 14246 BRACKET - heat exChanger MEG. .« v o v v v v v e e i s namnc ceamms e 2
C 14690 CUSHION - reservoir MQ. - - v« oy v vt ot e o m e a e mte s asasnesamenas 2
113- 118 BOLT -5/16 x 5/8 NC. heX, - o i vt e e s e ot e e e i e e e e e 4
Juiy 1984



32

-
So~-Nampswwh —

-
-

11
12

14
15
16
17
18
19
20
21
22

A
[
|
|
|
|
I
I

-~/

REF,

PART NO.

NSS .
C 26353
NSS*

C 15718
164- 40
193- 76
C 23740
C 15515
C 15857
NSS

C 23245
C 2159
C 15556
NSS

C 16786
F .50014
C 18908
0 2815N
C 18940
C 23391
C 16616
13- 207
192- 21
c 15721

CLUTCH AND FAN ASSEMBLY - less screen {use C27150)

SCREEN - grass

220,222, 224 AND 444 COMPACT TRACTORS

CLUTCH ASSEMBLY (PTO)

DESCRIPTION

PULLEY AND DISC ASSEMBLY - clutch
HUB - clutch '

PULLEY - ciutch {order item 1}
BEARING - cam and pulley
WASHER - spacer .005"

Kit-frictiondise . . ... .. . e e e
WASHER - spIiNg. . . .. i it s it e e et et e e e
WASHER -spacer .080" ., . .. ... .. e ittt

PR
...........................
..............................

WASHER -spacer 010" . ... .. ... . .. iii i

CAM - clutch (service with (2) C23033 cams and (1) €23291 arm) . - - .

SPRING - clutch load
RING - retaining

ARM -engaging . . ... .. . e
FAN -cooling ... oot i e et e
BOLT-3/B" x 1" NChex ZP. . . ... i it i e e ens

LOCKWASHER - 3/8" .. ... .o i

*use ©23624, C23625, C23627, C23630, C23677, C24743,
{2) C26346, O 2815N, 129-125

Printed in U.S.A.

SPACER-hub......... ... it -

July 1984

33

Ll - I - e i e 1 I ]

5



34

Printed in U.S_A.

REF. PART NO.
1 c 24973
1 c 24973
1 C 24973
1 C 22714
1 NSS
1 NSS
2 c 16170
3 121- 106
4 129- 102
5 c 20056
6 C 20082
7 C 22023
8 o 18733
9 131- 1318
10 353- 406
1 C 18153
12 C 16362
13 132- 48
14 C 16373
15 c 24137
16 138- 319
17 C 18890
17 C 18150
18 113- 113
19 192- 20
20 C 14729
20 .C 14730
21 192. 23
22 113 424
23 C 16239
C 22979
C 22980

220,222, 224 AND 444 COMPACT TRACTORS

HOOD, FRAME AND GRILLE

- DESCRIPTION

FRAME - main, 220 {used S/N 9689174 and after) . ... ... ... ......
FRAME - main, 222 {used S/N 9705780 and after)
FRAME - main, 224 {used S/N 9707924 and after}
FRAME - main, 444 {used S/N BE93858 and after)
FRAME - main, 220, 222 & 224 {See Kits below)
FRAME - main, 444 (See Kits below}
TRAY - battery . L. e i e r et
SCREW -5/16 x 1/2 whizlocK. . .. . . 0ttt s e e e e et e ee e
NUT - B/1B8" MEhEX o vttt i st st e ettt e neanceeeas

...........................

.................

LINER - hood
HINGE - frame

.........................................

T e ey e ] T + Y
PLUG - hote (models without hydrautic lift) ... ... .. ... ..........
CHANNEL -instrument panel . ... ... . ... ittt inenannn
ROD -hood hinge . . . 0 L. i ittt e et e
PIN - cotter 1/8 x 3/4"
PIN - latch

PIN -roll B/18 X T-1 87 o e o e v v e e e e e e e e e e e e e e e e e
PAD - foot rest, L. H.
PAD -footrest, RIH, ... i ittt e e e e et e e e e e e ee e
BOLT -5/16x /8" NC heX, . . . vttt it e et e e e e e e eaenas
LOCKWASHER - B/18" . .. i s s e e et e
SPACER - frame, rear (444) . . . . . ... it e e e
SPACER - frame, rear (220,222 and 224}, . .. . ... i it e
LOCKWASHER - 142" i e e e

KIT - frame {220, 222 & 224} includes frame, ammeter, wire -
harness and ammeter to solenoid wire.
Used 220 §/N 9674235 to 9682174
Used 222 S/N 9681170 to 970580
Used 224 S/N 9676354 to 9707924
KIT - frame (444} includes frame, ammeter, wire harness
and ammeter to solenoid wire.
Used 444 S/N 9677449 to 9693858

July 1984

REQ'D

1
1
1
1
1
1
1
4
4
1
1
2
2
2
1 -
1
1
1
2
2
2
i
1
2
2
2
2
4
4
1




36

REF. PART NO.
1 c 16408
2 C 16404
3 13- 441
3 13- 427
4 13- 424
5. 192 23
6 c 19417
7 C 16429
8 C 26215
8 c 26214
9 D 59705
10 195. 2175
11 13 - 122
12 C 14534
13 121 106
14 C 17152
15 C 16444
18 C 16445
16 C 16446
16 C 16447
17 C 16393
18 195- 524
19 c 17216
20 ¢ 17066
21 131- 178
22 c 14728

Printed in U.S.A.

SEAT - {220, 222 and 224)

220, 222, 224 AND 444 COMPACT TRACTORS 37

SEAT, FENDERS AND TOOL TRAY

DESCRIPTION REQ'D

SUPPORT - seat, front
SUPPQRT - seat, rear

SEAT - {444)

..........................................

BOLT-5/16x 1/2" flangewhizlock .. ............ ... ..... 1
HINGE ASSEMBLY -seat . . .. ...ttt e,
FENDER - L.H. (444) . . ... o o e e e e e
FENDER - R.H. {444). . .. . ... i .
FENDER - L.H.{220,222and 224). .. ... . .. ...
FENDER - R.H. (220, 222and 224), . . . ... e e e e
LEVER -shift. . o e e e

July 1984




220, 222, 224 AND 444 COMPACT TRACTORS 39
. } ,
220, 222 AND 224 FRONT AXLE cod
i
REF. " PART NO. " DESCRIPTION = " REQ
1 C 18812 AXLE-front ... ]
2 c 18777 SPINDLE -lefthand. ... ... ... ... ... .. ... .. ... .. 1
3 .C 18779 SPINDLE -righthand . . . ... .. ... e 1
4 138- 99 PIN-toll ..o i 2
5 C 11906 WASHER - thrust. .. ... i 4
6 218- 1 404 FITTING-lube . ......... e e S 1
7 C 13106 . COVER -lubefitting. .. .. 0. ..ol 3
8 132- ° 311 PIN-cotter 6/32x 1-1/4" .. .. .. ... ..o i, bewvavnnen 2
.9 C - 12975 WASHER -wheelspindle ... .. ... ... .. . e, 2
10 A ’?:3;0_931 WASHER - whesl spacer .. .......... e 6
1 187- ¥1046 BOLT - 3/8" NCindented hex head. .. ........................ 1
12 ; C 14334 TIE ROD (early production) .. ...........o ot 1
13 ‘C 12102 BALL JOINT - 1/2" R.H. thread {early production) .. . ... ... ....... 2
14 192- 23 LOCKWASHER - 1/2" zincplated . .....uvee oo, 3
i5 129 125 NUT-1/2"NFhex RH. thread ... . ... .. ... .. . 6
18 C 13605 BALLJOINT - 1/2" LiH.thread . . . .. v oo e e e 2
17 129- 325 NUT-1/2"NFhex LH.thread . .. .............. .00 ... T2
18- c 18786 " ROD - drag link {eariy production} . ....... ... ... .. ... ... 1
19 C 22568 TUBE - axle pivot (late prod.} items 19 8 25 will replace C19009 pivot 1
20 219- 17 FITEING -lube . ..o e e e 2
21 C 21530 TIEROD - {late production} .. ........ ... 00 our . . 1
22 C 21526 BALL JOINT - 1/2*' R.H. thread (late produc*ltion) .................. 2
23 C 21527 BALL JOINT - 1/2' L.H. thread {late production} .. ............... 2
24 c 22602 KIT - drag link rod {late production). . .. ................ e 1
25 C 22278 PIN - retaining, axle piyot (lateprod.) ............... .. .. . .. 1
444 FRONT AXLE

1 C 18813 AXLE-front . ... ..... A 1
2 C 26205 SPINDLE righthand. ..o i
3 C 18782 SPINDLE -lefthand. .. ... .. . e 1
4 138- a9 CPIN-roll L 2
5 C 13605 BALL JOINT - 1/2" L.H, thread {early production) ... ............. 2
6 Cc 13716 WASHER -thrust. . .. .o e 4
7 219- 404 FITTING -lube . ..o o e 1
8 C 13106 TCOVER -fube fitting. ..o ov ot e 3
a 132- 311 vOPIN-cotter /32 x 1-1/4" L . L 2
10 C 12975 WASHER -wheelspindle .. ....... ... ... . ..., 2
1 A 30881 WASHER -wheel spacer .. ................ooooon 4
12 187- 1046 BOLT-3/8"NCindentedhexhead. .. . ... ... ..o vueo . ... 1
i3 C 12102 BALL JOINT™ 1/2 R.H. thread {early production} . .. .. ........... 2
14 192- 23 LOCKWASHER - 1/2" zincplated ... .oov s e, 3
15 129- 125 NUT-1/2"NFhex RH.thread . . ... .. _..... ... ... @i .. 6
16 120- 325 NUT-1/2"NFhex L.H.thread .. .. ... ........ ... .. ... .. 2
17 c 16384 TIE ROD - fearly production). . .. .. ..o, 1
18 C 18786 ROD - drag link {early praduction) .. ....... e e e e e, 1
19 C 22568 TUBE - ax{e pivot (late prod.} items 19 & 25 wil) replace C19009 pivet . .. - 1
20 219- 17 FITTING -lube . .. ... o e 2
21 c 21529 TIE ROD - {late production) . ... ... ..., -1
\2‘2/\0 21526 BALL JOH!'_I'_—_B.H. thread (late production} ... . ........... . 2
23 C~C_ 21527 BALALJOINT - LH. thread {late production) .. .................. 2
24 C 22992~ KIT - drag link rod {late production} . . . ... ... .....©o... ... ... .. 1
25 c 22278 PIN - retaining, axle pivot {lateprod.} . ... oo u e 1

Printed in U.S.A. . July 1984




fﬁ—'—m‘
) - ; ke . - - . N e .
220,222, 224 AND 444 COMPACT TRACTORS - : a4
STEARING GEAR
- o o
REF. PART NO. - DESCRIPTION : N ‘ REQ'D
1 C 16945 . CAP - steeringwheel .. ... ....iueeeennnn... e 1
2 C 18014 ° WHEEL -5teering -+ -« « v vnvununns. e e AP 1
3 131-° 1113 NUT - lock 5/8" GIIPEO . v .t i i i et et 1
4 NSS SHAFT - steering (use C26325, C26326,and 138-143) . ... .. .:...... 1
5 NSSS SUPPORT -steeringgear . .. ... ..t tinennniinimincnnnanas 1
6 C 14200 PFiN-pivot .. .......... e e e e e e et e e e 1
. 7 C 14201 WASHER - shim L. .ttt i te it m st raas e 4
8 131- 1112 % NUT - jam B/8 . . e et e e e 1
9 195- 2175 WASHER & .. . i i e e e e e e 1
10 192- 20 LOCKWASHER - 5/16" zinc plated. ... . ........ L e, 1
11 13- 102 BOLT - 5/16" x 3/4" NCHEX. . . e v eeineennn .. e 1
12 ' C 711 GEAR -steering ....... e e i h e e fevu v L 1
13 113 206 BOLT - 3/8” x 3/4” NChex ........ e, e 4
14 192- 21 LOCKWASHER - 3/8” .. ... ... ..o, e 4
15 195- 2069 WASHER - 5/8" zincplated. . .......... ....... ... 2
16 C 15096 BUSHING -flanged nylon . . .5 .. ottt s et e v e ienns B e e 1
17 126- 16 - KEY - Woodruff /16 3/47 . . o e 1
18 C 24098 TUBE - STBBING . &+ o .o st et e e e vt neee e ee an e e nneeen, T, 1
19 219- 404 FITTING - lube 458% , . . ... ..... e et 2
20 C 12975,  WASHER-5/B" .. ... ...e.iuiiennnnnnnninn.. Sl .. 2
21 C 18017 * CLIP - tinnerman (use with C18014 steering wheel) .~ . ... ... P 2
c 13106 COVER -lubefitting .................. T e it i e e e, 2,
- i
*use C25787, C25788, (2) 113-248, (2) 129-103, {2) 192-21, {2} 195-2029
v
ot & %
ey #
R ) 3&;‘{;
&
-
Y . .-.’ . 'L
o
.{i?.,. - %
| e
S
ey -
it F . . .
Printed in US.A. July 1984 -

Frem e e

i

¥

T PENPPR Y NPV R

R T



a . ) !
i
hd :
’ \ . ‘ o
a2 : 2 - 220,222, 224 AND 444 COMPACT TRACTOR a3 S
b - ~ . ~ Lo ‘
. _ ) . BRAKE ASSEMBLY
~ . P REF PART NO. DESCRIPTION REQD
. . 1 C 19250 BAND - BraKE © o v o ot e e e e e e e e e e e e 1 :
- . .2 C 13526 PN - CBYIS & ot ot e et e et e e e e e e, 1 j
' 3 132- 310 PIN - COTTEr T/87 X 17 Lttt e et et e ae e e e me s ne e ae s 3
p 4 131- 1129 - LOCKNUT - 77187 hex NG L L vt e et s it st e it v nneeens 1
5 131- 179 LOCKNUT - 3/ hex NC . o ot e e e e e e e e aaeee e 2
t 6 195- 104 WASHER - 3/B  Flal. . . . .o i e it c it er e et e aae ey 2 :
— T~ 7 C 19063 ARM - DraKe . . ..ot v te s et e e e e e e e e -
. 8 C 19064 LINK -Brake. « v oo e o e et et oo v e 2 !
| g 132- 321 PIN - COtter 37327 X 1% . o ot e e e e e 6
| . i0 C 19179 LAINK - DIBKE © o v ot ot s et e e e ene st sae e s sneensnsnananns 1
‘ 11 C 19251 LINK -brake Band .« . .. . . ittt e et et e s s e s et e rnenns 1
12 141- 54 PIN - ClBVIS « o e e e e e e e e e e e e e i
| 13 C 25022 SPRING - TBLLIM - o o e v e e e e e e e e e e e e e e e 1
‘ 14 . 213 41 CLEVAS ¢ ot et e e 1
X 15 C 24097 ROD - brake (220,222, and 224} . . .\t v ot e i 1
16 C 24006 ROD -brake (444} .« o e e et e e e 1
‘ . .17 C 26381 ARM -brakerod .. ....oiuenani it e 1
| - 18 138 " 319 PIN - 1ol B/18 % 1-1/8% L o e et e e et e et e 1
! ~ . 19 C 21872 PEDAL - brake assembly {For early prod. also order item 24}. ......... 1
| : 20 131- 1308 NUT - centeriotK Jam « . . ettt ettt st 2
21 C 16164 AR - CONtrol . L . o e e e e 1
22 C 18147 . LEVER -brake lock . . - . . . o i ittt i it i e e i i et et m s 1
. 23 c 16379 SPRING - brake lock. . . . . .. e e 1
o - 24 c 21857 SPACER -brakepedal .. ... .. it e . 1
FRONT AND REAR WHEELS
. 220
A . 222
» o . 224 444
1 C 24435 WHEEL ~vear, Bbolt - . ... . e e 2
- 2 C 10314 BOLT -rear wheel .. oo vt oot e e 10
.3 c 24433 WHEEL - front . . . . o e e e e e e e e 2. 2
4 219. 403 7 FITTING - UBE - .« o o e e e e e e e 2 2
5 C 12110 BEARING -wheel .. .. ... e e 2 2
} Py 7 Cc 26021 CAP - plastic, front . .. .. ...t i i e e c... 2 2 .
8 A 70185 CAP - hub, rear {optional) . . .. ... . it 2
g C 24438 WHEEL -rear, 6bolt .. ............. D 2
) 10 A 30064 BOLT -rear Wheel . ..o ov oo e e e . 12
11 A 70062 CAP - hub front wheel {optional). .. .. ... .. .. ..... e 2 . 2
C 13106 COVER - lube fitting . ... ... e 2 2
] -
i
O S |
‘\ o - i - Printed in U.S.A. July 1984




REF. PART NO.
1 c N 18809
2 219- 404
3 c 17281
4 c 18811
5 164- 42
6 Cc 17249
7 C 17250
8 113- 271
9 ® o 131- 178
10 138- 2054
11 C 15564
12 195- 521
13 C 17067
14 c 14525

13360
23
424

220, 222, 224 AND 444 COMPACT TRACTOR

IMPLEMENT LIFT

DESCRIPTION

LEVER ASSEMBLY - implement lift . . ...

FITTING - lube 45°

SPACER - latch

BRACKET - mounting top
BRACKET - mounting bottom

BOLT -3/8x 7/8"
NUT - lock 3/8""

SPRING - |ift lever

ROD - lift lever push

BUTTON - thumb

NC hex

PIN - spirol 5/16 x 1-3/4" . . .. .. o i e e

July 1984




46

FARRY! NI SN s
P L
Tl L N

e

Brel o 2 e

N\

&)

s
m
m

Y
QLN TA & WK =

ARAMMNMNMMNRDBA 9 o 0 3 s 3 o
MO N EWRN QOO AR WM

29
30
31

32

33
34
35
36
37
38
39
40
41
42

C‘JOOGOOOD:G}OOWOOGOOGOHOOUGO

P

PART NO,

NSS
12713
16744

13241
13385
- 844
13266
13211
- 12723
16699
22638
16700
22637
52144
13196
13197
50096
19
]
12725
16339
14168
14644
12551
12552
25177
26363
NSS
NSS
12669
12560
17820
680
1103
12718
14223

L o

o8
BROO

W o
=

14222

- 13261
126- 128
138- 319

OOZ G0 =
w
w

Printed in U.S.A.

31945

. 220,222, 224 AND 444 COMPACT TRACTOR

TRANSMISSION AND FINAL DRIVE

DESCRIPTION

CASE - transmission (use C24802 and C24843) . ... .. ...
BEARING -flange . . . ... . ... .. it
BEARING -flanged . - - . . . .. ot e n e nn
SEAL-axle ... oo e e

BEARING -roller, inputshaft .. ..................
CAP-shiftrod ... .. ... i e e e
SHAFT - axle, short R.H. {220, 222and 224) . . . ... ....
SHAFT - axle, short R.H, (444) .. ... ... ..
SHAFT - axle, long L.H, {220,222and 224} ......... ..

SHAFT - axle, long, L.H. (444)
RING - retainer, axle. ...

KIT - aiff. case (includes Ref. 34 and 35)
KIT - differential and pinion gear

GEAR - differential pinion
WASHER - pinion thrust
PIN - differential cross

SCREW - 3/8 x 4-3/4"" NC hex cap

WASHER - differential
WASHER - spacer

RING - retainer, brake idler
BRAKE DRUM

GEAR -differential pinion. .. . ... ... ... ..., . ....

NUT -lock 3/8"NChex . .. .. ... . e

GEAR - brake idler {use C25254 and C26258) . . . - . . ... .. . . .

47

July 1984

-t et o e IR B P b e AR A) el m st s R mi =3 (D () b e =t R 3 m3 el i e e B ms = L) RN =



48

s
NO DO DWW - m

~I

10
11
12
13
14
15
16

18
19
20
21
22
23
24
25
26
27
28
29

30
31
32
33

35
35
36
37
38

17

39

PART NO.
C 15335
13 207
114- 200

»192- 21
H 233346
C 15726

. C %7298
C 25207
C 25208
NSS -
NSS
C 25053
218 5065
218 5007
C 16794
c 16793
C 14195
214 254
NS
C' 18580
C 11529
C 11545
A 70100
182. 209
129. 504
c 18797
218 5006
C 26182
C 16687
C 17898
218- 5107
218- 5007
C. 21495
NSS
171- 247
131. 351
218- 5062
218 50Q7
A 30085
C 16697
C 14655
166- 86
NSS
C 19253
C 23326

Printed in U.S.A.

220, 222, 224 AND 444 COMPACT TRACTOR

HYDRAULIC SYSTEM

DESCRIPTION
SUPPORT - pump mounting

LOCKWASHER - 3/8" zinc plated
KEY - square 1/4 x 3/4"* (engine shaft)

COUPLING - pump (224 and 444) 1/2" shaft see page 51
COUPLING - pump 9/16" shaft {220, 222) see page 51
COUPLING - pump 9/16" shaft {224, 444) see page 51
PUMP - hyd, 1/2" shaft {see page 51 for S/N)

Order C25053 pump & C25207 coupling, 220-222

PUMP - hyd 1/2" shaft {seepage 51forS/N). . . . . ... oo v v e nn ..

Order C25053 pump & C25208 coupling, 224-444

PUMP - hyd, 9/16" shaft (seepage 51 forS/N) .. ... ... ... .....
FITTING - hydraulic 3/4T x 7/8" 0" RING, pump and valve . . . . . .

“O" RING-5/8"for C17263 fithing « » + v v v v v v v v eeeaes e
TUBE - valve to lower motor port, 220,222and 224 ... .........
TUBE - valve to upper motor port, 220,222and 224 ., ......... e
EXCHANGER -heat ... ..civi i i sttt ee e reneenn,
CLANMP - hose . . .. i i i e

INSERT - reservoir cap

VALVE - hydraulic control, two spool (all models with hydraulic lift)

{Repairs page 53) {(use C25967) . . .. .. ... ..t
SCREW - 5/16 x 1-1/4"" NC flat head machine. ... .. .. [N
NUT - 10CK B/T68 NC heX « v it e o e e e s e e et e e e e e
FITTING - hydraulic dalve 5/8T x 7/8” "O" RING. . . .. .. ... ....

YO RING-5/8" for C18321. . .. .. i e e e

MOTOR - hydraulig, 220, 222 and 224 (Repairs page 85). . . .. .....
MOTOR - hydraulic, 444 (Repairspage 55) . . ... vttt i,
SCREW - 1/2" % 1-1/4" NCflanged 12pt. v v i v i i e e e e,
HOSE - rubber 4" (use D55911, cuttolength). . ... ... ... e
HOSE -rubber. . . oottt it ettt e e e e
L L ¢ T

............................

BOLT - 3/8 x 1" NC hex, sUppPOrt MOUNTitg « v o v v v v v eee e nn. .
BOLT-3/Bx 1" NF hex, pumpmounting . . ............. e

COUPLING - pump (220 and 222) 1/2 shaftseepage 51 .. ...... . .

aaw
............
..............
..............
....................

------------------------------

" STRAP - reservoir Mounting. - - . - v vt vt e s e eeee e nee e e
SCREW - 1/4 x 1-1/4" round head machine . .........c.ouu...
NUT -square 1/4”" NCzincplated. . . ... ... vi it n i
HOSE - hydraulic, pumptovalve. . ... ... ....... e e,

“O" RING-1/2"for C18797. . ... . ... e e e e
TUBE -valvetoheatexchanger. . . .. ... vie .. .
TUBE -valve to lower motorport {444 . . . . . ... . ... ... ....
TUBE -valvetoupper motarport {444) . . . . ... .. ... .c.u... ..
FITTING - motor port, 90° elbow “0* LT3 T

YO RING-5/8 for 2185107 fitting .+« - v v v v e e e e e e e
VALVE - hydraulic control, single spool {220 and 222) (Repairs page 53). .

Y

-—-‘;}’

CRCEEY

— o w3 ol o DAY B

-

3

G T I+ /- N N T N QY

July 1984

B L I L T i T A 1 B T e e R < e e I ]

et m e e



50

OWEGS -~ OO WA N = = -

—_
—_

« B
S g Y
MWK

17
17
17.
17

20
: 4 | 20
) ‘ S 21

REF.

oondn'poonc:-aouomoozohconoonznooonn

o %

PART NO.

NS5

NSS

NSS

NS5

%]
—_
"

W

=z =
(22 8%)]
[T 7]

OrP

83

25053
25053
25053
25053
20761

20456 -

20457
20764
20460
20765
20461
58185
20462
58186

58187
53196
© 849
58188
59650
20464

5
58189
19207
20455

10323AB

35620
20767
15726
17298

25207

25208

70112
15036
55

220, 222, 224 AND 444 COMPACT TRACTORS

HYDRAULIC PUMP AND COUPLING

DESCRIPTION

PUMP - hyd. 1/2" shaft, 220 {used S/N 9674324 10 9674589) .. .. ...

Order C25053 pump & €25207 coupling

PUMP - hyd. 1/2" shaft, 222 {used S/N 9681180 to 9681266) . . . .. ..

" Order C25053 pump & €25207 coupling’

PUMP - hyd. 1/2" shaft, 224 {used S/N 9676393 to 9676545) . . . . . . .

Order C25053 pump & C25208 coupling

PUMP - hyd. 1/2" shaft, 444 (used S/N 9677489 toc 9677752} . . ... ..

Order C25053 pump & C25208 coupling

PUMP - hyd. 9/18" shaft, 220 {used S/N 9674599 and after} . . . . . e
PUMP - hyd. 9/16" shaft, 222 {used S/N 9681266 and after) . ... ....
PUMP - hiyd. 9/18" shaft, 224 (used S/N 9676546 and after) ... .....
PUMP - hyd. 9/16"" shaft, 444 {used S/N 9677752 and after) . .. ... ..
BODY -pump 1727 shaft ... ot it i s e et e e
BODY -pump /16" shaft. . . .. ..ottt i e e e e e e a s

COVER ASSEMBLY - pump 1/2" shaft

PLATE - wear, 1/2" shaft
PLATE - wear, 9/16"" shaft
SEAL - wear plate 1/2" shaft

SEAL - "0 ring

* For Models 220 and 222 use: C25053 pump and C25207 coupling
For Models 224 and 444 use: 25053 pump and C26208 coupling

Printed in US.A.

. s

COVER ASSEMBLY -pump 9/168" shaft . . ... ........ ... ..
GEAR - pump, drive 1/2"shaft ... . ...ttt :
GEAR -pump, drive 9/16"shaft. . . . .. ... . i o
GEAR - pump, driven 1/2"shaft. . . . . . ... . . i,
GEAR - pump, driven @/16" shaft. . . .. .. o . ittt i e e

---------------------------

SEAL AND RETAINER - 9/16" shaft (use C24070 and 0240?1) S
SEAL - pressure loading {1/2™ shaft pumponly} .. ............

PLUG - pipe . . . i i i e it e
PIN -dowel. . .. e e e e e
SEAL-shaft, 1/2"shaft .. ... .. ... 00t s ennn
SEAL -shaft, 9/16 shaft ... ............ e e e aaeaan e
BOLT-1/4x1-1/2"nchex,grade B . . . ... i iiinennennn.
WASHER - /4. . . e it e e et e et
KEY -square 1/Bx3/4”, 1/2"shaft . ........0curvurnunnn
KEY 1square 3/16™ x 13/16",0/16 " shaft . . .. ... ..ueunn...
RING - retaining, 1/2"shaft . ... ... ... . it iii e ennn
RING -retaining, 9/16"shaft. . . ... ... .. ... ... .. ...
KIT - seal, for 1/2" shaft pump {includes items: 7, 8, 9, 12, 15 and 16} ...
COUPLING - 220, 222 {use with pump 1/2"shaft}] .........
COUPLING - 224, 444 (use with pump 1/2" shaft] .........
COUPLING - 220, 222 (use with pump 9/16" shaft} e
COUPLING - 224, 444 {use with pump 9/16" shaft} ... .....
HUEB - coupling {order item T7} . v vt v it it enm v e mimne e
HUB - coupling {order item T7) .. .. oottt et i e
SPIDER - {for C15726 and C25207 couplings) ... ..-.........
SPIDER - (for C17298 and C25208 couplings) . .« . oo vvuunnen
SETSCREW -5/16x5/16" NC.soc.hd. ............ e ee e

. .

51

f\bd—ld—l...-_ad—n—b-_'n_.n._na.p..h_._.[\;.a_sq._nd_l_a_l_._l_i_a_t_a_n_n_a—l..l

July 1984




F

52

220,222, 224 AND 444 COMPACT TRACTORS . 53

HYDRAULIC CONTROL VALVE (TWO SPOOL}):

REF. PART NO, DESCRIPTION : ' REQD’
. NSS* ¢~ VALVE - control, two spool {220 S/N 9674546 and after) . .......... 1
NSS* "WALVE - control, two spool {222 S/N 9681252 and after) ........... 1
NSS* VALVE - control, two spool (224 $/N 9676527 and after) ........... 1
NSS* VALVE - control, two spool (444 S/N 9677698 and after) ........... 1
1 A 60273 " RING-retaining ... ... ........ ... . 2
2 NSS © SPOOL -motor (Order C25967) . ..o oot 1
3 NSS SPOOL - float {Order C25967) . .. .. it e e e e e e e e e s 1
4 A 7982 - BEAL - 8pOO L e e e e e, 4
5 NSS BODY -valve{Order C25967). . . . ............ ... .. 1
3] 211- o] BALL -steel B/16" . . . ... . .. i 1
7 c 21507 SPRING -relief . . o . e e 2
8 c 17433 SCREW -reliefadjust . .. ... it 1
g9 c 17435 GASKET -reliefadjusteap. . . .. oot ottt et e e s e eee el 1
10 129 531 CAP - adfust sCrew . . . .. .. e 2
i1 c 17439 DETENT -spool .. ... e e e 1
12 c 13200 < SPACER -detent . . . L e e e e, 1
13 C 26431 . SPRING -detent return. . . ... ... et e e e e, 1
14 C 17440 WASHER -return . ... ... ........ e e 1
15 C 21.505 SPRING=relief , .. ............. et e e et e e e et 1
16 . 211- 7 BALL -steel /4, . 2. .. ... ..... e e e i e, 3
17 C 17438 COVER -detent ... ... .. . . . e, 1
18 c 17443 SCREW -detent .......... . ... i. ... .uoiuiiiaian ... 2
19 c 17444 SPRING -detent ... ..., .. e 2
20 169 114 SCREW -cover ........... 5 2

21 221- 841 PLUG-pipe . ... ... . ... B i e e e e e e 1 .

22 C 21506 RETAINER -ballseat _ . ... .. .. .. .. ... . ... . ... ... .. 1
23 c 21509 SCREW - adjust, relief 1
24 C 21508 GASKET -adjust cap . . . . vttt et e e e e e e e 1
25 C 21510 CAP - adjuST SCrew _ . . . . e it i e e e e e, 1
c 21504 KIT - relief fincludes items 6, 7, 22,23, 24and 25, . . . ... oo ... 1
C 21511 KIT - relief {includes items 8,9, 10, 15and 168) . .. . ... ..o oo un .. .. 1
C * 188561 KIT - detent (includes items 11, 12, 13, 14, 16, 17, 18, 19and 20) . _ . . .. 1

*Use C25967 for service

HYDRAULIC CONTROL VALVE (SINGLE SPOOL)

C 21495 VALVE - control, single spool {220} 5/N 9687548 and after 1
Cc 21495 VALVE - control, single spool {222} S/N 95689912 and after . . . ERY 1
1 A 60273 RING - retaining o 2
2 NSS SPOOL - Order C21495 valve - 1
3 A 7982 SEAL - spool 2
4 NSS . BODY -valve {Order C21495). . . ... . . i 1
5 211- g BALL - steel B/1B" .. it e e 1
6 C 21607 SPRING -relief L. i e e e e 1
7 C 21508 SCREW -reliefadjust . .. ......viiunnnnnnnnnn.. A
. 8 C 21508 _GASKET - relief adjust cap. . .« oo o vvunnnnnn, ... Rt v 1
-2 ¢ 21510 CAP - adfUStSCTEW . .ottt ie e e e e s A RN
in 221 841 PLUG - 178" e e e, SR 3
11 C 21506 RETAINER -ball seat. . . .o i i i e e ee e e ee eeeee e A 1
- C 21604 KIT - relief {includes items 5,6, 7,8,9and 12) . . ... . ... ...\ . .... 1
4

. - e -

Printed in U.S.A. . ' " July 1984

ay




54

220, 222, 224 AND 444 COMPACT TRACTORS : 55
SPEED CONTROL ‘
REF. ;' PART NO. DESCRIPTION REQ'D
1 . A 372475 | KNOB-speedcontrol . ... .. .. e L~
2 € 12093 3% BUSHING -lever ... .ot <
-3 c 24819 ° LEVER -speedcontrol . ... ... .0 oo P
4 . C 27822 SPRING - compression ........... ..o iuiunnnnn . 1
5 ° c 21518 WASHER -nylom— .. ..., ... ... e e e 1
6 c 18742 ROD-controf ... ... 1
7 128 122 NUT - 5/16" NF hex, zincplated . .........0 .. ... ........ ... 1
8 C 19025 JOINT -ball .. 1
-9 195- 521 WASHER - 5/168". . ... 1
10 132 320 PIN - cotter 3/32” x 3/4" . ... .. 1
i1 .138- 323 PIN-roll 1/8x 1-3/4" .. oot i 1
N HYDRAULIC DRIVE MOTOR
3
M 16697 MOTOR - hydraulic, 220, 222and 224 . . ... ........... ... ... . 1
: c 14655 MOTOR -hydraulic, 444 .. ... ... ... . . ... iueeann . 1 ;
t C 16616 BING-retaining . ... .. ... .. . . e, 1
2 C. 19040 SPACER . 1
3 c 25048 SEAL -0 L. 1
4 - C 14827 HOUSING ASSEMBLY - 220, 222, 224 and 444 . . . . . . . 1
5 c 14837 END CAP......... e e, 1
B C 18382 CSEALL L e e 2
7 C’ 14828 SHAFT -coupling . .. oo e, 1
8 D 72853 DRIVE LINK-220,222and 224 . . ... ... ..o, 1
8 C 14829 DRIVELINK-444 ... ... ... ... 1
9 c 14830 PLATE -wear . ... .. .t 1
10 c 18110° ROTOR ASSEMBLY -220,222and 224 .........0uvunonn... 1
10 C- 14831 ROTOR ASSEMBLY -444 ... ..%_ ... e, 1
17, D 71234 PLATE -manifold .. ................... B 1
12 NSS MANIFOLD - (use D59700and D71234) . . .. ... ¢ uun . ... : 1
13 C 14834 COMMUTATOR AND RINGSET. .. ........ Mereeeaeeeaaa. 1
14 C 19041 RING-sealing .. ... .. i e, 1
15 C 18092 SLEEVE -220,222and 224 . ... ... .. S 1
15 c 14836 SLEEVE-444.% . o 1
16 28- 662 BOLT'3/8" x 3-7/8" NF hex, 220,222and 224. . . .. ... ... ..... 7
16 C 14838 BOLT-3/8"x4-3/8"NFhex, 444 . . . ... ... .. ... 7
17 c 19212 WASHER -back up, .010". . .. .o e AR 1.
r
- N - ’
f i
— - /
I 4
Printed in U.S.A., v - July 1984

¢

CE L te BT

ath Ta

AT e,

e LI

!



T
,_ - ) ) C } 220,222, 224 AND 444 COMPACT TRACTORS : 57
. - - )
C 16852 STARTER-GENERATOR
{Order A70202** For Service Heplagement)
s . . N -
- REFR. PART NO. DESCR\FPTIDN . REQD
1 R 15106 BOLT-through, ... .. ... ... ... ..., P 2
2 A 43494 FRAME ASSEMBLY : commutatorénd . . ... .. .. ... e e e e ]
3 192- 20 LOCKWASHER -5/16" . ......... e e 2
4 A 40702 KIT - stud (Includes items 16, 18%and 19) . ... .. ........ ... .. .. 1
5 A 72039 MOLDER KIT -ground brush. . .. ... ... ... . ... .. .. ... 1
« 8 A 72040 HOLDER KIT,-insulated brush .. ....................... . . . 1
7 A 72038 . BHUSHASSEMBLY....................; ................ 2
8 R 15080  ._-ARM-brushpressure . . . .......... e e e 2
u - -9 R 16161 SPRING-brusharm. .. .........._...... o e e e 2
\ 10 A 72042 COIL ASSEMBLY -field R.H. .. ..................... .. . .. 1
N 1 A 72048 STUD - armature terminal ., .............. e 1
% ,E'-_._.;? 12 R ., 16147 BUSHING - insulated, armature stud . . - e e e e e e 1
= X 13 A 41927  WASHER -armaturestud ........... [P s 2
il 14 129- 18 NUT - terminal stud 12-24 hex . . . ... ..o .. e 4
15 192- 17 LOCKWASHER - terminal stud #12 .. ... . ....... e 4
- 16 NSS WASHER - insulated, field stud [Order AdD702). . ... o 1
17 A 72043 COIL ASSEMBLY -field LH. ... . ...................."" 1
18 NSS STUD - field terminai {Order A40702).......:. e e e e, 1
i9 NSS BUSHING - insulated, field stud (Order A4O702} . . ... ........... .. 1
- 20 A 25447 INSULATOR -field coit ... ... ..o R 2
21 A 40736 SHOE-pole . ..o e PO 1
: 22 A 40736 SHOE-pole ... .. T 1
23 A 43495 ARMATURE .. ... 1
® 24 126- 111 KEY_-Woodruff,armature................................: 1
% A 42127 SCREW-pole .. ..o 2
26 , NsSs . BODY - starter, generator (Ovder A70202 starter)................. . 1
27 A 41959 SCREW -10-32x 1/2”round head ... ... .........oc.. ... ... L3
29 A 44433 RETAINER ASSEMBLY - bearing .. .. ... . .......... SRR VAR
30~ NSS ~ GASKET - bearing retainer {order A44433}. . . . ... .. .. ..... R 1
3 A 43356 BEARING -ball, driveend. . . ..., ..o 0o i
32 A 72046 FHAMEASSEMBLY-driveend.._......................-..: 1
33 A 72047 SPACER -pulley .. ... ..o, A . i
34 Cc 14344  PULLEY -starter, generatordrive . .. ......_........... ... . 1
35 i 192- 26 LOCKWASHER - 11/16" plated . . ... L 1
36 A 25546 NUT - armature shaft, driveend ... ... .............. ..... .. A |
37 A 43499 RETAINER -grease . .. .. .. ... . .. .. ... . uuuuirnnnn i . 1
38* NSS SEAL - felt {Order Ad4433) ... R IPE e s i
' Bearing retainer gasket and felt seal not required.
New retainer assembly services ail starters, a
’ ** Also available, C25256 Remanufactured Starter-Generator.
To return old starter-generator for credit, use C25255 as retursi nimber.
b
"Printed in US.A. ' . July 1984
; .




: i 220,222, 224 AND 444 COMPACT TRACTORS ) 59
A70202** STARTER-GENERATOR c
40 ‘ {DELCO NO. 1101970)
REF. PART NO. DESCRIPTION REQ'D
. - 1 R 15106 BOLT - through {Includeswasher) .. ................... . ..... 2
2 A 72104 FRAME ASSEMBLY -commutatorend . . . .. ... .. ........... ... 1
: . 3 R 15087 | RING - bearingretainer. . . - ... ... oo 1
4 A 45230 BEARING -commutatorend ball . . ............... ... ... ... .. 1
b A 72039 HOLDERKIT -ground brush. . .. ................ ... .. ..... 1
6 A 72040 HOLDER KIT - insulated brush , ., ......... e 1
7 A 72038 BRUSH ASSEMBLY. . .. ... . e 2
8 R 15090 | ARM -brushpressure ... ... ... 2
9 R 18161 . SPRING -brusharm..........._........ ... ... 7 2
10 A 720432 | COIL ASBEMBLY -field R.H. ... ..ot e 1
11 A 72048 STUD - armature terminal . . .. .. ..o 1
12 R 16147 BUSHING - insulated, armature stud . L e 1
13 A 41927 WASHER -armaturestud . ...... ... ... ... . .. 2
xZ 14 128- 18" NUT - terminal stud 12-28 hex . . . . ... o ... . ... ... e e e 4
%5 15 192- - 17{; LOCKWASHER -terminal stud #12 . ... o000 4
i, 16 R 16148 " WASHER - insulated, field stud . . ................. ... ... 1
"’?/II["" —) 17 A 72043’ COIL ASSEMBLY -field L.H. ... ........................... 1
' 18 NSS | STUD - field terminal {See Ref. 40). ... ..................... 1
19 R 150771 BUSHING - insulated, field stud (Order AdO702y . . 1
20 A - 25447 INSULATOR -field coil .. ... .. e e 2
21 A 40736 SHOE -pole, plain . . ........... e e o1
: 22 A 40736 SHOE -pole, noticed . ...... ... ...t . 1
. 23 A 72041 ARMATURE ...... T e e e e e e e 1
: 24 126- 1171 KEY - Woodruff, armature. .. ... oo L 1
25 74- 610 SCREW -pole . L o e e 2
26 NSS ' BOOY - starter, generator {QOrder A7Q202) . . ... L. 1
27 173 237 SCREW-10-32x 1/2"rd.hd. oo e o e 3
‘ 28 192 18 LOCKWASHER - 3/16" plated .". . .. ................. e '3
29° A 44433 RETAINER ASSEMBLY - bearing ... .. e et e 1
30" NSS GASKET - bearing retainer (order Ad4433) . .. .. ................ 1
31 A 43356 BEARING -ball, driveend. . . ... ............ ... . ... .. .. 1
32 A 720486 FRAME ASSEMBLY -driveend. . ... ..........0vune . 1
33 A 72047 SPACER -pulley . ..o oot 1
a 34 c 14344 PULLEY - starter, generator drive . .. . ..ot ur s, 1
35 192 26 LOCKWASHER - 11/16" plated . . .. . .. . . s, 1
36 A 25546 NUT - armature shaft, driveend . . ... ... .. ... . . .\, 1
. 37 - A 43499 RETAINER -grease . . .. ..o uviui e, .- 1
P 38" NSS X SEAL - felt (Order A44433) . ... ... .. e 1
39 NSS SPACER - armature shaft, inner .. ... e e et e e e 1
| 40 A 40702 KIT - stud (Includes items 16{J8and 19). . . ./ ... .= ... .. ... ... 1
/ ** Bearing retainer gasket and felt seal not required.
© New.retainer assembly services all starters.
]
**Also available, 25256 remanufactured Starter-Generator.
/ To return old starter-generator for credit, use C25255 as return number.
‘I’
o | .
= ) /
/
i /1 - .
f‘
/
‘F
- ‘ : - Printad in U-,S{A- . ) July 1984
k& ’ 1 ' ) :/ -
. . 5 I .




|

REF, ‘PART NO.
1 C 19120
2 C 17187
3 c 14565
4 c 14566
5 ° NSS*
6 C 14553
7 C 26929
8 NSS
a8 A 70202**
9 C 14537
10 C 17186
B 50213
1 C 22571
12 C 18197 -
13 KO 231281
14 KO 232535
15 c 17275
16 C 24301
17 A 27251
18 v 34433
19 KO 230722
* 20 C 18115
21 Cc 19055
22 223 20
23 C 23839
24 c 17763
» 25 Cc 21989
26 C 21988
1. D 70115
2 B - BD2B5
-3 10934
4 A 40855
5 B 50223
6 B 50273
7 173- 73
8 193- 4
g NSS
10 NSS
11 A 39883
12 10927
13 NSS )
14 B - 50293
15 128- 105
16 192- 23
17 10923
18 113 209
19 192- 21
20 - 120- 103
. 21 A 34046
A 43182
~ y Printed in U.S.A.

* Uss G21988 and C21989 before S/N:

-

DESCRIPTION

HARNESS -wire .. ...........
WIRE - ignition switch 10 solenoid (yellow 8'%)

220,222, 224 AND 444 COMPACT TRACTORS {

_ ELECTRICAL SYSTEM
(USED ON MODELS WITH GEN. WARNING LIGHT)

A

...................

CABLE - battery “+" to solenoid {red 10-1/2") . . .. ... ... .... e

CABLE - battery to ground {black 12"}
SWITCH - neutral start . .......

STARTER - generator 12 V. (Repairs page 58) Delco No. 1101970
CONNECTOR - headlamp ... .. ..

!
¢
‘

SPARK PLUG - {includes gasket)

GASKET -sparkplug . .. .....
CABLE - high tension . . ........
CONDENSER,. . .. e e
SWITCH - PTO safety . . ... ..... .
WIRE - solenoid to PTO safety switch {black 17%)

h BULB - generator indicator (red)

........................

..........................

..........................

......

.................

...........................

...............

..........................

..........................

..........................

..............

..........................

..........................

..........................

...........................

..........................

.................

FUSE - 20 amp. {used in C19120 harness). « v v v v e oo e eee e

KIT - switch, ignition ... .. ... ...
KEY -ignition ...............

---------------------------

..........................

SWITCH ASSY - neutral start {used 444 5/N 8710421, 224
SN 9708220, 222 S/N 9706113, 220 $/N 9702608 and after . . . . . .

**See page-59 for remanufactured Starter-Generator.

TAIL LAMP (OPTIONAL)

LAMP ASSEMBLY - flood and tail

MOLDING - lamp retaining . . . . .
SCREW -melding. ...........

BODY

WASHER - bearing. .. ..... ...
BOLT - 3/8 x 1-1/2" NC hex, zinc plated

LOCKWASHER ™ 3/8" zinc plated

NUT - 3/8"” NC hex, zinc plated . . . .
BRACKET - mounting, tail lamp. . . .
KIT - switch (includes knob) . . .. ..

220- 9702608
222-9708113

61

e . md mmd ek A ek e i ommd el ek ommk omd ) e md ok b el ) b ok ol b e e

1

224 -9708220

444 - 9710421
......................... 1
......................... 1
......................... 1
......................... 1
......................... 1
......................... 2
......................... 2
......................... 2
......................... 1
......................... 1
......................... 1
......................... 1
......................... 1
......................... 1
......................... 1
......................... 1
......................... 1

....................... -1
......................... 1
......................... 1
............ T r e ea e e 1
......... e e 1

"= July 1984



- 220, 222, 224 AND 444 COMPACT TRACTORS , 618
] . e K i
ELECTRICAL SYSTEM
(USED ON MODELS WITH AMMETER)
REF. PART NO. . DESCRiPTlON - REQ'D !
1 C 21948 THARNESS SWITE -« o e e et e e e e e e 1
- 2 C 17187 WIRE - ignition switch to solenoid (yellow 8') ... ................ 1 )
3 C. 14565 CABLE - battery “+” to salenoid {red 10-1/2), .. .. .. ... ........ 1
4 c 14566 CABLE -hatterytoground (black 12”} . .., . ..o vt ii et e e ie e 1
5 NSS*® SWITCH -neutralstart . . ... ......... e P aea e eaaeeas 1
6 C 14553 SOLENQID -start, 12volt. . .. ... .. eu. ettt tece e 1
7 £ 26929 REGULATOR - voltage, 12volt . ... ....c..... L “ 1
8 NSS STARTER - generator, 12 V. {repairs page 657} Delco No. 1101875...... 1
8 A 70202** STARTER - generator, 12 V. (repalrs page 59) Delco No. 1101020, ..... |
& q c 14537 CONNECTOR - head Iamp ................................. 1 !
: 10 C 18389 AMMETER. . ... . i it et ettt ereaennrnanns 1 :
. 1 C 22571 HEADLAMP ASSEMBLY - 12 Volt (repairs pageB3) . ... ... ... 2
© 12 C 18197 BATTERY - 12 VoIt ... .. ittt e et nnnsansnnennaneen 1
’ 13 KO 231281 COIL - ignition, 12 Volt . .......... e et a ettt e e 1
14 KO 232835 COVER-breaKer contacts. . . . .o v enelnn e oo nnnmnannnnnns 1
15 c 17275 WIRE - reguiator ““G" terminal to solenoid {white 7). . . . . . . e e n vt v 1
16 C, 243m SPARK PLUG - {includes gasket). . . .. .......... e i e e e 1
17 A 27251 GASKET -spark plug . v v v v i i i ittt et e ie s msaer e nrnnennn 1
18 v 34433 CABLE-hightension. .. ......overiinemnnnenns s r e 1
19 KQC 230722 CONDENSER . .. it ittt it s eee s nameeasnennans |
- 20 C 18115 SWITCH - PTO safety . . v ot it ettt it e e escnannn e e 2
21 C 18055 WIRE - solenoid to PTQ safety switch (black B I 20 1
22 223- 20 FUSE- 20 amp. .. it ittt ittt it et i sttt 1
23 Cc 23838 KIT - switch, ignition e e 1
24 c 17763 KEY - gnition, . oy v s st i e i i i e et e e e 1
25 c 21989 INSULATOR - safaty start switch ................... e 1
25 Cc 21950 WIRE - solenoid to ammeter "+, ... .. .. i i e i 1
27 c 21988 SWITCH - neutral start {used 444 S/N 9710421, 224 SfN 9708220,
@ ) 222 5/N 9706113, 220 S/N 9702608 and after) ................ 1
’ *Use C21988 and C21989 before S/N
: 220 - 9702608
N , 222 - 9706113
’ 224 - 9708220 .
‘- I 444 - 8710421 .
**See page 59 for remanufactured Starter-Generator.
] i
i I ¥
i u |
. \ .
' B : c
] !
: —_ ' ——

. ) - Printed in U.S.A. ~ July 1984
- - . i . ‘ .




1 c 14060 -
2 c 17921"
3 c 10836
4 187- 485
5 131- 629
6 187- 1047
¢~ 22571
7 NSS
8 C 14305
9 c 14304
10 - C 27573
11 113- 103"
12 192. 20
13 195- 520
14 129- 102
15 111 202
18 111- 108
17 129. 101
18 113 102
19 193- 70
20 129- 122
21 C 14599
22 129- 27
23 192- 18
24 - 169 131
25 27. 58
26 187- 1844
27 C 18788
28 113- 206
29 192- 21
30 c 18999
31 111- 131
32 193- 57
33 . 129 101
24 c 17546
35 \182'- 523
36 c 19254
- 37 “129. 77
38 105. 513
39 C 19246
40 C 18115
41 120. 37
42 c 21679
43 105. 521
44 103- 29
1 KOA 231533
2 KO 220287
3 1737 210
4 192- - 18
5 KO 232535
8 c 26518
7 187- 408
8 173- 224
) 193 90
10 C 24135
1" C 27440
12 KO 275182
. - Prin@ in US.A,

REF. PART NQ,

220, 222,224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

--------------------------------

LOCKWASHER - 5/16" zinc plated s

WASHER - 5/16" plain, zinc plated
NUT - 5/16"” NC hex, zinc plated
BOLT - 5/16 x 3/4*" NC, round head, square neck
BOLT - 1/4 x 3/4” NC, round head, square neck . .
NUT - 1/4"" NC hex
BOLT - 5/16 x 3/4” NC hex, zinc plated
LOCKWASHER - #10 external tooth
NUT - 5/16” NF hex

BRACKET

" NUT#- #10-32 square

WASHER - #10 ....... e
. HOLDER - strip switch
STRIP - switch

......................

starter generator

BREAKER CONTACTS

LEAD - breaker contact {Includes grommet)
GROMMET - contact fead

SCREW -

CLIP - wire

..............................
..............................
...........
..............................
...........
............................
...............

................................

GASKET - headlamp
LENS - headlamp

----------------------------------

BOLT - 5/16 x 1" NC hex, zinc plated

....................

- starter generator adjust
NUT - #10 NF hex
LOCKWASHER - #10
SCREW - #8 x 5/16" NC fillister head
BOLT - 5/16 x 1/2" NC hex, self tap
SCREW - #10 UNF x 1-1/2” self tap
SUPPQRT -
BOLT - 3/8 x 3/4" NC hex
LOCKWASHER - 3/8"
SUPPORT -

starter generatoradjust. .. . .. ... ... e e, .
BOLT - 1/4 x 1-1/8" NC round head, square neck
LOCKWASHER’- 1/4"" external tooth
NUT - /4" NC hex

..................................

................................

.......................

...............................

....................................
.................................
.......................................

................
...............................
.....................
......................

#8 x 3/8” Self-Tapping ..+ oo ... .. e
SCREW - #8 x 1/4" NC round head
LOCKWASHER - #8 internal tooth
POINT SET - breaker contact assembly
ROD - breaker contact push

.......................
......................
....................

------

...........................

.....
-----
......
.....
ooooo

ooooo

.....
-----
-----
-----
.....
-----
-----
.....
.....
.....
.....
.....

.....

.....

e e - - B

-----

July 1984

N= =2 RONNNBODNSNNADSRON S 2SR 0 N b= e = AORNWN =N 2 OB B e -

[P —

P o M
Ll &
1. _H'



4 cauran

TRAVEL A'ITM:HMLM
CaNTROL | ' - '_'_‘7
. AMMETER
sl
A\l :&/// L & b
vy a\
CHORE THRQTTLE
3 . . . hll I“_

[GonTa] Q2
?;.

G @

. Printed in US.A," |

REF. PART NO.

1 321 1423
3 3. 18
4 C 14539
5 321- 1788
6 321- 2658
7 321~ 2110 .
8 " 321- 1786
9 321- 2624
9 321. 2625
10 C 15690
1 C 15691
12 C. 15692
13 C 15693
14 321- 2468
15 321- 2469
16 C 15696
17 . C 15697

220, 222, 224 AND 444 COMPACT TRACTORS ‘65
’f DECALS
DESCRIPTION REQ‘'D

DECAL - shift range
DECAL - float

DECAL

DECAL - instrument

DECAL -

................

.........

ignition switch . ... ... ...

instrument panel
DECAL - hood 220 R.H

DECAL - hood 220 L H., hydraulic drive

DECAL - hood 222 R.H
- DECAL - hood 222 L.H., hydraulic drive
DECAL - hood 224 R H

DECAL - hood 224 L H., hydraullc drive

DECAL - hood 444 R.H

{
~
,
.
-
"
.
Oy
o
B
.
b
* -

panel (used with gen. indicator light)
{used with ammeter)

....................... 1
....................... 1-
....................... 1.
.................... e
....................... i
....................... 1
....................... 1
............. 1
.................. 1
....................... 1
....................... 1
....................... 1
.................. HL 1
.................... .. 1
........................ 1
....................... 1
i
&
July 1984

CFeta,

Ve

.o




- ¢

e

%
hid W -

66

vooa
B
AT W

£ T

[N
\ \ /’
A A
O X N
L
LI
A s

f N )-..-
. ) I / l__.
' e dy
7 Wi,
////// i """”-"‘ \‘:\
|‘_f’ J.;. s .Y n‘“
Wt , AN Yoo
\ q A R
] I. vl ) '0‘\ 1 'lu "
VA R, B Byt
) v i

aemmmrEm——

REF.

L) Ao

br

Printed in U.S.A.

.

. . o T
220, 222, 224 AND 444 COMPACT TRACTORS . 67 - R
- R | '

* D§ WHEEL WEIGHTS;~MODEL 220, 222 AND 224

PART NO. DESCRIPTION = - REQ'D
NSS WEIGHT - wheel 12" {Order as Machinery Item) .. ... .. P 4
111- 532 BOLT - 1/2 x 3-3/4" round head, square rieck, NC, zinc plated. ..., N 8
192- 23 - LOCKWASHER - 1/2" zincplated .. .... ... ..... . ... et e 8
129- 105 NUT-1/2"NChex . ..o oo, e £ 2R 8
D10 WHEEL WEIGHTS - MODEL 444
NSS WEIGHT - wheel 15" and 16" {Order as Machinery Item) ... ....... ., 4
111- 530 BOLT - 1/2 x 2-1/2" round head, square neck, NC, zinc plated . . . ... ... 4
11- 531 BOLT - 1/2.x 2-3/4" round head, square neck, NC, zinc Mated . .. ...... 4
92- 8 LOCKWASHER - 1/2" zincplated ... ... ......0cuururmon. .. 8
129- 105 NUT-1/2"NChex ...... S 8
\ B
\.
» \ .
- S ‘
! \ -
- " s
N \, \ %
- ‘i' ? N i" {
B o A .
- (l -
! o
} - !
b '
) .
b N :
- 7 N 4 T
Jo- ;
. ) ;
. . July 1984




, . 68 L N L = - ) - . 220,222,224 AND 444 COMPACT TRACTORS 69 ° '
4 hE . ‘ i [ .
. . . ) MODEL'J30 HYDRAULIC LIFT . °
- REF. PARTNO. - . DESCRIPTION ' REQ'D}
— ( : 1 C 18808 CROSSSHAFT ASSEMBLY ... ... ... .. oo o, 1
2 219 404 FITTING-lube . ., . ..o e L S 1
. 3 C . 18251 PIN -cylindertolever. ... ... . oo oo i '
’ “ . & 1322 310 PIN < cotter 1/8 x 1. .. ... _.......... ..... J 3
- 5 132- 361 PIN - cotter 1/8" x.21/2" ... .. ......... e 1
r > , 6 C 17249 BRACKET - mounting,top . .............. e e 2
N ; 7 C *17250 BRACKET - mounting, bottom. . . . ... ..... e L. 2
e, 8 113 21 BOLT -3/8" x 7/B" NChex. .. vv e e e e, 4
o . 9 131- 178 NUT-3/8"NCheX . .vvet ittt et e e 4
ad 10 C 16163 LEVER™liftcontrol. . .. ... oo s e 1
,n " A 37247 KNOB -controllever. . .. ... ... ... ... .. .. ... ... ... 1
. 12 c 12093 ° BUSHING -liftlever. . ... .............o.. ... S . 1
13 132- 320 PIN-cotter 3/32" x 3/4" ... ... ... 1”7 ~
- 14 195- 533 WASHER - 1/2"_ . .. ......... . e 1 ;-
15 c 21518 WASHER -nylon. ... ... e 1 /
-l ' 16 C 27822 SPRING -controf lever - . . v o ot et oo e e e i e e, b
17 195- 527 WASHER - 5/18". . o ot e V_\
18 “C - 18742 ROD - 0Ontrol - v v ettt e e e e e e e, 1 .
19 129- 122 NUT-B/18NF hex -« v v ov e e 1
~ 20 C 19025 BALLJOINT ... ..., .. e e -
' 21 113 207 BOLT -3/8" X 1" NCheX « .o v v s e e e o i 2
. . 22 131- 178 . LOCKNUT - 3/8" NCReX . v . oo it e e e e e 2
' 23 195 104 WASHER -3/8"x 1-1/8" OD. ... .o 2
. g , zaJ NSS BRACKET - cylinder {use C26185 and C26188) . . . . . e 1.
, 25 R 26188 - PIN-cylinderfoot . . . ... ... 17
. . 26 NSS . VALVE - hydraulic, 2 spool {use C25967) . . . .. .. ..o 1
: : T2 218- 5056 FITTING - valve (includes 218-5004 “O° ring) & ... .. ..\ oo ... 2y
A \ 28 C 17224 HOSE - Shott . . oot e e e 1
' .o 29 C 17734 HOSE-long ... ............ SR 1
: 30 NSS CYLINDER - lift {use C19475 and D63720}, . ;... ... e 1
. *31 C 16133 BODY - cylinder- . . . ... Cee s e T
32 C - 19104 ROD AND PISTON ASSEMBLY. .. ..ot 1
o 33 c 17737 " FOOT ~cylinder . ... ............ S e e 1 ‘
. . - N © 34 C 14970 SEAL .»....... S 1
: - 35 A 7623 O"RING ..o 1T
. 36 A 30971 sw "OTRING ... 2
.y~ C 13106 COVER -lube fitting . .. ... ..., ......... e e 1T
T L T‘~ o ‘ o
h - ’h . a LY 4 =
; . , . : Y
' A
I ~ -
|/ - ; 1 ; .
‘ Lo : 3
\ | T
- !
s - |
. ’ A ) . . * | -
_\\ ) - - ’ Printed in U.5.A, . July 1984 °
. e / i~ - ' )




' | 220, 222, 224 AND 444 COMPACT TRACTORS 1
' H26 THREE -ROINT HITCH 444 ;
: ERAME, LIFT.RODS AND ARMS - - . ~
i‘ , N u - -

REF. PART NO. ‘ DESCRIPTION REQ'D

1 C 19740 HITCH PLATE ASSEMBLY . . .. ... .. ... .. .. . . . ... .. ... . .. 1

2 219 405 FITTING -lube ... oo 2

3 C 14722 NUT -Jiftrod oL oL 1

q c 14724 ROD ASSEMBLY -RH. it .. ... ... . ..., . . . e, 1

5 138- 308 PIN-roll 1/4xd4” ... . ... .. e 1

6 132 81 TTPIN -cotter 3416 1 .. e e e g

7 195. 541 WASHER -plain 6/8" ., ... ... ... .. 4

8 C 14716 SARM -lift L e e 2

9 - C . 14891 CHAIN -stay 19 0inks . . ..o eevonn oo et e 1

.10 113 118 BOLT - 5/16 x 6/8" hex, zincplated . . .. ... . ... .. ... ... . .. .. 2

- 11 131 176 NUT - lock B/16” NChex - .. .. o g

12 B 52118 PIN-Kklik .o 2

13 A 30338 PIN - kltk o 3

14 C 14725 ROD -t LH. . TN

15 C 14717 . PIN-clevis ... ... . S S 1

o 14712 LINK ASSEMBLY . . ... v e 1

16 C 14703 CENTER TUBE ASSEMBLY .. ...t st e 1

17 (o 14709 BALL END ASSEMBLY R.H. THREAD. . .. .. oo . 1

18 c 14710 BALL END ASSEMBLY LLH. THREAD. .. ......... e 1

19 1738. 59 COPIN-rall B X B 2

20 C 16128 PIN-Clevis B/B X 3" L Lo e 1

) CYLINDER AND DRAWBAR MOQUNTING

1 C 19710 HITCH PLATE ASSEMBLY . ... ... .. e L

2 Cc 26188 PIN - lower eylinder mounting . ., ... ., ... ... e e, 1

K] C 14376 PIN -upper eyhinder mounning, " o - 1

. 4 132 310 . PIN - cotter 1/8 x 27, ... . . .. oot 3

' 5 113, 417 BOLT. 1/2 x 1-1/4" NC, hex, 7inc plated. . . . . . e 2

- » C\ *
. .
B
-1
ri or

: " PrintedinUSA; ' July 1984




.
72 w2
- -
N . + - .
~

. .
LA

W ¥

“
-~ N
- -
r
&
r
" ]
-
a
"
-
]
=
i
-
v
a

Fl

—_ . -
S OO ~NOT WK = m
m

—
[\ 1

WA =

-

= o
. -
- -
‘

PART NO.

221- 1134
221- 1375
c 17188
c 17189
218 52¢1
NSS '

C 13476
C - 19469
c 14692
c 14970
A 7623
A 30971
C. 14872
c 14568
113- 425

- Printed in U.S.A.

. 220,222,274 AND 444 COMPACT TRACTORS

MODEL H26 THREE POINT BRITCH AND
MODEL F27 HITCH ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS °©
DESCRIPTION
NIPPLE - 1/4 x 11727 o .
ELBOW-00% Lo
CHOSE -hydraulicshort . . . . o oo o e e e e e
HOSE - hydrauliclong ......... S
TFITTING - tee (Includes 218-5004 “Q7 ringl. « v v v v e oo oo oo
CYLINDER ASSEMBLY - {use C12480and S10817) . . ...... ... .....
. BODY -cylinder . . ... .. e s m e e e e e e e e e e e e
. ROD AND PISTON ASSEMBLY....... Lt e et e
FOOT -eylinder. . .. oo it e e e e e e e e et
SEAL “WIper . .. e e e
MO RING L e e e :
“O"RING .. ... ... e
MODEL, F27 HITCH ADAPTER

BRACKET -hitch adapter . . . . .. .. ... e i aean . .
PN - drawbar .. e e e e e e e e,
BOLT - 1/2 x 3" NC hex, zin¢ plated. .. ... ...

Juiy 1984° -

73

REQ'D

N
| N N L R i Sy

sy



- o
DWW N MW= g
L

ot —
W M) -

14°
15

-

- PART NO.,
C 22248
C. 14457
195- 541
c 10898
v 14459
o] 14460
113- 417
192- 23
NSS
113 417
129 105
195- 545
132- 306
113 421
c 14568
C 23707

- Printed in U.S.A.

220, 222, 224 AND 444 COMPACT TRACTORS

MODEL H22 AND H24 SLEEVE HITCH

s DESCRIPTION

HITCH FRAME ASSEMBLY (444)

ARM - lift

PiN - safety

BRACKET - hitch mounting, L.H.

BOLT - 1/2 x 1-1/4” NC hex, zinc plated

LOCKWASHER - 1/2" zinc plated
PLATE - lift lever {use C26382)

BOLT - 1/2 x 1-1/4” NC hex, zinc plated

NUT - 1/2" NC hex, zinc plated
WASHER - plain 3/4" zinc plated

PIN - cotter 3416 x 1-3/4""

BOLT-1/2x 2"
PIN. drawbar %77

.....................

’;ll-iITCH FRAME ASSEMBLY (220; 222 and 224},

.................................

¢

LA
'

Yy

.......................

)

75

WASHER - plain 21/32"

- L NNNBN O b

Juty 1984

.




220, 222, 224 AND 444 COMPACT TRACTORS 77 T
MODEL H18 FRONT END WEIGHT BRACKETS )
REF. PART NO. _ DESCRIPTION .REQ'D
1 c 16681 BRACKET -mounting .. ... oo
2 C 17161 BRACE -rear . . ... . . 1
3 C 17162 BRACKET -weightmounting. . - ... .. ...... ... ... .. 1
4 113- - 417 BOLT-1/2x 1-1/4" NChex, zineplated . . ... ... ... ..... . ... . . &
5 113- 443 BOLT-1/2x6-1/2" NChex . .... T 2
6 25B- 108 NUT-1/2" NChex, zineplated . ... ... ... . ... . .. ... ]
7 192- 23 LOCKWASHER - 1/27 ... e 8
8 195- 533 WASHER - 1/2" zincplated ... .. ... ... ... . e 8
MODEL H13 WEIGHT BOX
1" C 178589 FRAME - weight box . . ... b e e e e e e e e e et 1
2 C 17863 BOX -weight . ... ... 1
3 C - 17860 SUPPORT -weight box. . .o .ottt e e e e e e i
4 C 17636 PLATE-hitch. .. ... e, 1
5 AR 317 BOLT - 3/8 x 1" round head, squaremeck. . .. . ................ .. 3
6 113- 207 BOLT -3/8x 1" NCheX . .o v vttt e e e e e, 4
7 129- 103 NUT-3/8"NChex . ..., 7
;) 192 21 LOCKWASHER - 3/8" .. i e 7
a 105. 525 WASHER - 3/B" . . 7
4
. .
* ;
) ‘ﬁ : N
. b
Printed in U.S.A. » , ~ July 1984




78

“» a ‘
- s
220, 222, 224 AND 444 comm@mcmns 79 LEE
J-17 HYDRAULIC PTO KIT

REF. PART NO. DESCRIPTION " REQD

1 c 18281 VALVE-PTOcontrol ... ... .c.e o, i

2 218- 457 FITTING - straight 3/4" NPT x 5/8" twbe. ... 1,

3 218- 494 FITTING -elbow - 90° 3/4” NPT x 5/8"4ube. . . .. o oo oo 1

4 218- 927 FITTING - elbow - 90° 1/2* NPT x 1/2" female NPSM swivel . ..., .... 2

5 c 23337 BRACKET -valvermounting . .............covonovnmnun . . 1 >

6 113- 206 cBOLT -3/8" hex NCx 348", .. ... q

7 192- 21 ALOCKWASHER - 3/8” . ... i e 4

8 C 23888 TUBE - PTO valve to travel controlvalve .. .. .. .oouvn oo .. 1

9 .C 23962 TUBE -pump to PTOwvalve . .. .......... I T 1
i0 c 15389 CLAMP -douliletubing. . .. ....... ... .. .. ... .. .. 1
11 C 19424 BAR-clamp ....... e, 1
12 113- 102 BOLT-5/16" hex NCx 3/4™. .. ..ottt 1
13 129- 102 LOCKNUT -5/16" NChex _ ... ...... ... 0 'ue... . e 1
14 218- 5232 FITTING - 90° siwve! elbow 37°,x 37° flare 3/4’ NPT x 5/8" tube . .. .. 1
15 13- 103 BOLT -5/16" x 1" NChex (fendermtg.) . ... ................... 3
16 185. 521 WASHER - 6/16 (fender mtg.) .. ..., -3 N
17 192. 20 LOCKWASHER - 5/16 (fendermtg.) . .. ................ s 3

s

Printed in .S A.

July 1984




1 1N . N - -1
. ~ . ) SV
80 7 - 220, 222, 224 AND 444 COMPACT TRACTORS . g1
N . . oo L
¥ ) ° N . '
) MODEL K-19 FLOW CONTROL VALVE KIT \
| . 3 :
° a3 REF. PART NO. ’ DESCRIPTION - . REQD :
e A . . . S
Ml 1. c 18722 VALVE -flowecontrol .. .......... Pt e e 1 :
b A 27365 0" RING -shaft 3/ x 16/16" . . ..o 2 '
. o 2 C 18720 LEVER -valve .......... e 1 .
ST "3 A 81683 KNOB-flever ........ ... .. i, S}
- ro 4 13- 12 BOLT-T/4"><2-1/2“N.C-‘hex................9..2 ........... 2
S 5 131- 1115 NUT - lock 1/4" NChex .. ............. e e 2"
L 6 218- 485 FITTING -elbow 90° 1/2" NPT . ... ... i T c,
! 7, 218- 445 FITTING -straight 1727 NPT . . . ... . e 2 *
., 8 c 19402 TUBE -valve to PTOvalve. . . .. ... oiin i, 1
9 c 19404 TUBE -bypasstoreturnline .. ... ... . 0o . 1 .
10 C 19403 TUBE - valve 10 tractorvalve . . ........ e e e e A 1 ‘o
11 C 19405 TUBE - heat exchanger . . ........ e 1
12 L 79701 HOSE-return........... e e e e e e el ] 1
. 13 214- 6 CLAMP -hose . .. ... i e e 2
14 182- 515 SCREW - battery tray 5/16" x 5/8" panhead . ............ e 2 .
15 218 535 + FITTING-45% 1/2" NPT X 5/8"UbE « o v o oo e s e 1
16 ’ 195 518 WASHER -spacer, valve 1/4" ., ... .. .o 6 :
17 c 215M LEVER-PTO . L e 1
18 A 37247 KNOB -lever, PTO . .& . ... e e, 1
19 c 21592 SPACER -rectifier mifi {448) . .. ... . ... .. i 2
20 113. 4 BOLT - rectifier mtg. 1/4 x 1 (4486) . .. .. .. gt 2
= C 18719 DECAL - valve, "slow - fas:c” ............................... 1
. R 1
& /-\/ “
’ Y ¥ -
= T~ : 1]
. -y
I
f e . ' !
i -, " !
3 ;
z . i
“ !“?t‘
4
| - . ' .
| A A"; ‘w- f“ﬂi
v - . -"\l‘ i1,
. - - # . Qe ey, .
- . N Printed in-U.S:A, i = . July 1984 ¢ Tl g
: : ¢




. ;
: i
220, 222, 224 AND 444 COMPACT TRACTORS ; 83
J-17 HYDRAULIC PTO VALVE .
REF. PART NO. " DESCRIPTION : REQ'D
1 C 18281 VALVE -control. . ... ... . 1
2 C 11891 SEAL-Uweup .. .0 00 2
3 132-° 5 PIN -cotter 116" x 1/2" . ... .. . . . .. .. .. 1
-4 36627 PIN-handle ... ... . o 1
5 C 19422 BRACKET - handle . ... .. [ e e e, 1
6 169- 145 SCREW - 1/4” x 5/8” NCfillisterhead. . . ... ......_..... .. .. 2
7. 36628 LOCKWASHER - 1/4" ... ... . e A 3
. 8 NSS ) BODY AND SPOOL ASSEMBLY (Order C18281) . . .. ... .. A 1
- C 11895 ADAPTER -spool .. ... .. o 1
10 195- 02 . WASHER -plain /4" .. ... oo 1
i1 75- 48 - SCREW - 1/4" x 1/2" rd. hd. m.?chine _______________ -, 1
12 o 11893 BOMNNET - detent . .. .. e e e B 1
13 7 .C 11901, PiN-detent . ... ... .. .. .. 1
. 14 BECIRRN TY:1-5) CSPRING -detent ™. ... L. .. P 1
. T 15 c. 11886 WASHER -detentspring. .. ... ... ... . 1
16  C 11887 CAP-detent . ... ... ... . ... . . .. FOR 1
17 169- 108 . SCREW - bonnet 8-32 x 2-1/4" fillister head . .. . . .. ... ... L. 4
18, C 19423 LEVER -wvalve. . .. ... . 1
19 229- 842 PLUG-relief 3/8"NPT. . ... ... .. .:....... .. .. P 1
20 - D 39712 SHIM - 010" thick. , . ... .. e e UAR
‘ 21 T 40189 | SPRING -relief ... 1
i 22 A 558954 SHIM - 0207 thithe .. ... e... UAR
23 211- 11 BALL-relef 3/8" ... ... 1
24 o 18417 R 1 1
T 25 A 27891 O RING -reliefseat ... ... L L e 1
.26 A 32747 KNOB - hand throttte . . . . . . e e e 1
27 c 12127 - BUSHING -nylofi .. .. 1
L) ¢ E’
- ! ’ “
. . a . X , . . .
* .ﬂ‘:‘- - o
. " - A
- -l - } x>
- | ‘ ‘
r: , ) T
[ / 5 ) e - } N -
s - ) - - ' L
/ - - N . /f . -
» r Fl - ‘L
H . "1 < A
/ LY
e “\ ) / : - J -
4 S 4 " '
? - ‘ { . - )
L : . . : . : i e i :
. Rl ' . ' ’ " ) ;

g ‘_i%‘u o ) _ . . ‘ .- . - ‘ . ) Printed in U.5.A. 5 . - ‘ : > July 1984




It e e ——— L R
! NUMERICAL INDEX DL - NUMERICAL INDEX . 85
PART PAGE REF. PART PAGE REF. PART PAGE REF. PART v PAGE REF. PART" PAGE REF. PART PAGE REF.
NO. NO. NO. . NO. NO. NO. NO. NO. NOQ, NO. . NO. NO. NO. NO.- NO. NO.‘ NO. NO.
10923 61 17 A 43499 59 37 C 11895 83 8 ¢ 14506 29 4 c 15564 45 11 c 17275 B1 - 15
10927 81 12 A 44433 57 29 c 11901 . 83 13 "¢ 14525 45 14 C 15690 65 10 C « 17275 81B 15
10934 61 3 T A 44433 59 29 C 11906 39 5 ¢ 14534 37 12 C 15691 85 1 c 17281 45 3
36627 83 4 A . 45230 59 4 C 12093 55 27 ¢ 14537 61 9 c 15692 65 12 c 17298 49 6
36628 83 7 A 50096 47 18 1 C 12093 69 12 ¢ 14837 81B 9 c 15693 65 13 o . 17298 51 17
40035 . 11 20 A 56894 83 22 Pheg 12102 39 13 ¢ 14539 65 - 4 o 15696 65 16 c 17433 53 8
40035 13 20% | A 60273 53 T el . -12102 39 13 . ¢ 14553 81 6 c 15697 65 17 o 17435 53 9
40035 15 20 A 80273 - .53 1 fEC 12110 . 4 5 ¢ 14553 648 6 c 15718 33 3 c 17438 53 17
S 40035~ 17 28 A 61683 ., 81 3 3¢ Jz2igr - 83 27 ¢ 14565 61 3 c 15721 33 22. C 17439 53 11
) 40035 19 28 A 62079 25 15 C 12224 . 29 2 ¢ 14565 61B 3 c 15726 49 6 o 17440 53 14
40035 ., 21 28 A 70062 . 43 1 C 12551 47 25 C 14566 51 4 C 157286 51 17 C 17443 53 18
,, ;- 49485 29 24 A 70080. ' 5 5 C 12552 47 26 ¢ - 4566 61B 4 c 16128 71 .20 C 17444 53 19
N FA 7623 89 35 A 70100 49 18 C 12559 47 N 14568 73 2 - C 16133 69 3 c 17546 63 34
/A %623 73 1 A 70112 51 20 C 12560 47 32 ° ¢ 4s68 75 12 c 16163 69 10 c 17574 25 16
/ A 7982 © 53 3 A - 70185 43 8 C 12713 47 2 ¢ 14599 63 21 C , 16164 43 21 C 17636 77 4
A 7982 53 4 A 70202 61 8 C 12718 47 I ¢ 14544 47 24 c , 18170 35 2 c 17717 29 1
A 10326 29 22 A 70202 61B 8 c ., 1273 47 0 ¢ 14655 49 35 c, 16239 35 23 c 17718 .29 2
/ A. 25447 57 20 A. 72038 57 7 C 12725 47 | 21 ¢ 14656 55 C/ 16339 47 22 c 17732 69 33
A 25447 59 20 A 72038 59 7 C 12975 39 9 ¢ 14690 25 23 e, 16362 35 12 c 17734 69 29
S/ A 25546 57 36 A 72039 57 5 C 12975 39 10 ¢ 14890 31 4 £ 16363 25 17 c 17763 61 24
/ A 25546 59 - 36 A 72039 59 5 c 12975 41 200 ¢ 14692 73 3 c 16373 35 14 C 17763 61B 24
/ A 27251 61 17 A 72040 57 ] C 13106 39 7 c 14703 71 16 C 16379. 43 23- C _ _ _178%9 77 1
/ A 27251 _61B 17 A 72040 59 6 C 13106 3 - 8¢ 14709 71 17 c 16384 39 17 C ' 17880 77 3
’ A 27365 17 39 A 72041 59 23 o 13106 41 C 14710 7 18 c 16393 37 17 c 17863 77 - 2
A % 27365 19 39 A 72042 57 10 c 13106 43 C 14712 71 ¢ 16404 37 2 C 17898 49 25
A . 27365 21 39 A 72042 59 10 C 13106 69 C 14715 - 71 8 o 16408 37 1 C 17921 63 2
A 27365 81 A 72043 57 17 c 13196 47 6 14717 71 15 C 16429 37 7 C 18014 41 2
A 27891 83 25 A 72043 59 17 c 13197 47 17 ¢ ¢ 14722 71 3 C 16444 37 15 C. 18017 a1 -2
(A 30064 43 10 A 72046 57 2| c 13200 53 12 ¢ 14724 71 4 C 16445 37 B |- ¢ 18092 55 15
‘A 30095 49 34 A 72046 59 32 C 13211 47° 9 ¢ 14725 7 14 o 16446 37 16 C 18097 11 24
A 30338 74 13 A 72047 57 33 C 13241 47 5 ¢ 14728 37 22 C 16447 37 16 C 18097 13 24
A 30881 39 10 A . 72047 59 33 C 13261 47 . 4 ¢ 14729 35 /20 C 16516 55 1 e 18087 15 24
A 30881 39 11 A 72048 57 1 C 13266 - 47 /8 ¢ 14730 35 20 C 16581 77 1 C 18097 17 34
A 30971 69 36 A 72048 59 1 c 13360 45 1 c. 14827 5 a c 16616 33 19 C 18037 19 34
A 30071. 73 12 A 72073 25 1 C 13385 47/ 6 ¢ 1488 55 7 c 16687 49 24 C 18097 21 34
A 32747 83 26 .. A 7273 27 C 13626 2 ¢ 14829 /55 g C 16697 49 35 C 18098 29 14
A V34046 81 21 A . 72077 27 3 G 13605 9 5 ¢ '14830 /55 9 C 16697 55 C 18099 29 30
A \35690 51 16 A 72092 . 27 2 C 13605 39 16 14831 '/ 55 10 C 16699 47 11 C 18101 L 18
A Y 37247 31 1 AT 72099 27 5 C 13716 39 6 ; ¢ 14834 55 13 C 16700 47 13 C 18110 55 10
A €37047 55 1 A 72104 59 2 C 14060 / 63 1% ¢ 1 55 15 C 16744 47 3 C 18115 61 20
A 37247 69 1 B 50213 61 C 14168- 47 23 ¢ 14837 ., 55 5 C 16786 33 13 C 18115 63 40
A 37247 81 18 B 50223 81 5 | ¢ 14195 49 12 ¢ 14838 55 . 16 C 16793 49 11 .C 18115 .  61B 20
- A 39519 31 8 B 50255 61 2 C 14200 41 6 14872 73 1 c 16794 49 10 C 18147 43 22
A 39888 61 11 B 50273 61 6 c ' 14201 41 7 C /14906 17 4 | C. 16796 25 20 C 18150 %17
A 40702 57 4 B 50293 61. 14 C 14222 47 39 ¢/ 14906 19 44 .| cC° 16945 41 1 C 18153 35 11
A 40702 59 40 B 52118 7 12 C 14223 7 . 37 ¢/ 140086 21 4 |- c 17066 37 20 C 18197- 61 12
A - 40736 57 21 B 52144 47 15 C 14240 3 1 ¢ /14908 31 11 C 17067 45 13 C 18197 61B = 12
A 40736 57 2 c 10314 43 2 C 14241 31 1 ¢ 14953 17 - 38 C.- 17152 37 14 C 18251 69 3
A 40736 59 21 c 10657 25 14 C 14246 31 3 c/ 14953 19 38 C 17161 77 2 c 18281 79 1
| A 40736 59 2 c 10678 25 3 C 14304 63 9 14954 21 38 C 17162 77 3 e 18281 a3 1
A 40855 81 4 C 10836 63 - 3 C 14305. 63 8 /¢ 14970 " 69 3 | ¢ 17186 61 10 c 18382 55 6
| A 41927 57 13 C 1088 ° 75 4 C " 14334 /e 14970 7310 C 17187 61 2 c 18389 618 10
? C A 41927 59 13 C 11529 25 18 c 14344 C 14976 71 3 C. 17187 61B 2 C 18417 83 24
| A 41959~ 57 27 C 11529 49 16 C 14344 C 14991 71 9 C 17188 - 73 3 C 18580 49 - 15
| A 42127 57 25 C , 11545 25 19 C 14345 c " 15036 51 ° .20 C 17189 73 4 C 18711 41 12
| A . 43182 61 C 11545 49 A7 C. 14399 C 15096 41 16 C 17216 37 19 C 18719 81
A 43356 57 31 C 11886 - 83 15 C "14399 c 15335 49 1 C 17224 69 28 c 18720 81 2
A 43356 59 31 C 11887 83 16 C 14399 c 15389 79 10 C 17249 a5 6 C 18722 81 1
B A 43494 57 2 C 11891 83 2 C - 14457 c 15515 . 33 7 C 17249 - ‘g9 6 C 18733 ' 36 8
A 43495 57 23 C. 11892 83" 14 |- Cc -~ 14459 . C 15556-° 33 11 C- 17250 45 7 C 18742 55 6
g A 43499 57 37 C 11893 83 12 c 14460 ¢’ 16657 33 8 C 17250 6 - 7 C 18742 69 18

}
YT



NUMERICAL INDEX

NUMERICAL INDEX

87
PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. !\IO. NO. NO. NO. NQ. ‘.{,} ﬁNO(.__,,m_ NO. NO. NO. NO. NQ. NO. NO. NO, NO, NO.
C 18777 39 2 c 20053 31 20 c 22568 "3:39 T8 C 25054 15 2 D 59705 37 9 Ko 238011 7 18
C 18779 39 3 I 20056 35 5 C 22571 51 11 C 25177 47! 27 o} 70115 61 1 KO 235011 7 41
C 18782 39 3 c 20082 3 8 C 22571 63 C 25207 49 6 D 71234 55 11 |. KO 235011 9 18
C 18786 39 18 c 20093 31 5 .C 22571 618 1 C 25207 51 17 -~ D 72853 55 8 KO 235025 17 16
c 18786 39 18 c 20194 29 37 C 22573 63 10 C 25208 49 6 F 19892 27 7 KO 235025 19 16
C. 18788 63 27 C 20455 51 15 C 22637 a7 14 C 25208 51 17 F 59014 33 14 KO 235025 21 16
C 18793 29 3 C 20456 51 2 C 22638 47 12 C 25603 29 1 H 43034 29 16 KO 235025 23 3
C ' 18797 49 21 C 20457 51 3 C 22699 17 23 C 25604 29 3 H 61168 1 23 KO =~ 235026 17 17
C 18808 69 1 C 20460 51 4 C 22699 19 23 C 26021 43 7 H 61168 13 23 KO 235026 19 17
c 18809 45 1 C 20481 51 5 C 22699 21 23 c 26182 49 23 H 61168 15 23 KO 235026 21 .17
c 18811 45 4 C 20462 51 6 C 2714 -~ 35 1 C 26188 69 25 H 233346 11 21 KO 235047 7 9
c 18812 39 1 C 20464 51 12 C 22738 23 8 C 26188 71 2 H 233346 13 21 KO 235047 9 )
C - 18813 39 1 C 20761 51 2 {1 c 22738 25 13 C _26190 15 15 H 233346 15 21 KO 235048 7 6
C 18814 17 43 C 20764 51 4 C 22979 35 C 26205 39 2 H 233346 49 5 KO 235048 9 6.
» C 18814 19 43 c 20765 51 5 C .+ 22992 39 24 C ‘25214£ 37 8 KO 200372 27 15 - KO 235048 23 1
C 18814 21 43 c 20767 51 - . C 22992 39 24 C 26215 ! 37 8 KO 200380 27 1 Ko 235053 7 27
C 18851 53 C 21495 43 28 C 22998 31 2 C 26266 31 13 KO 200380 27 6 KO 235053 7 50
C 18890 35 17 c 21495 53 c 23032 29 36 L " 26282 15 6 KO 200383 27 4 KO 235053 9 28
C 18908 33 15 C 21495 53 C 23135 13 18 C 26283 15 15 KO 200408 27 8 ,f/ KO 235054 25 14
-C 18940 33 17 C 21504 53 C 23135 15 18 C 26284 15 15 - KO 220297 83 2 KO 235057 23 14
C 18989 25 1 C 21504 53 C 23245 33 10 C 26285 15 15 KO 230011 7 20 KO 235070 17 29
C 18993 63 30 C 21505 53 15 cC 23326 49 3. ¢ 26353 33 1 KO 230011 7 43 KO 235070 - 19 29
C 19021 25 15 C 21506 53 1 C 23337 79 5 € C 26361 13 15 KO 230020 g ’20 KO 235070 21 29
C 19025 55 - 8 C 21506 53 22 C 23391 33 18 ¢ 26363 47 KO 230170 7 18 Ko 235070 23 5
c 18025 69 20 C 21507 53 3] C 23707 75 15 C 26381 43 17 KO 230170 7 {39 KO 235084 29 19
c 19040 55 2 c 21507 53 7 C 23740 33 6 ¢ 26421 11 25 Ko 230170 g9 116 Ko 235085 29 18
C 19041 55 14 C 21508 53 8 c 23839 61 23 ¢ . 26421 13 25 KQ " 230170 17 9 KO 235086 29 17
C 19053 5 1 C 21508 53 24 | C 23839 618 23 ¢ 26421 15 25 KO 230170 19 9 KO 235117 7 8
C 19055 61 21 C 21500 53 7 C 23858 23 1 c 26421 17 36 Ko 230170 21 9 KO 235117 9 8
C 19055 618~ 21 C 21509 53 23 C 23860 23 8 ¢ 26421 19 36 KO 230265 7 29 Ko 235118 7 7
c 19063 43 7 C 21510 53 9 C + 23860 25 2 ¢ 26421 21 36 KO 230265 ° 7 5 Ko 235118 g 7
c 19064 43 8 C 21510 53 25 c 23888 79 8 ¢ 26422 27 10 KO 230265 g 29 KO 235125.8 17 11
C 19104 69 32 C 21511 53, . C 23962 79 9 ¢ 26431 ° B3 13 KO 230265 17 9A KO 2356125-S 19 11
~C 19120 61 1 C 21518 55 5 C 24096 43 - 18 c 26509 11 B KO 230265 19 9a | KO  235125.5 29 29
C 19179 43 10 c 21518 69 15 C ;. 24097 43 5 ¢ 26510 11 15 KO 230265 21 11 | KO  "235168 9 19
C 19207 51 15 C 21526 3 2 C 24098 41 18" ¢ 26511 11 15 KO 230722 61 19 |\ KO 235207 25 6
C 19212 55 17 C 21527 " 39 23 C T 124135 63 0 ¢ 26512 11 15 KO 230722 618 19 y, KO 235277 29 23
C. 19213 5 - 2 C 21529 39 21 C 24137 35 15 ¢ 26513 11 15 KO 231032 7 5 KO 235287 1 2
| C 19246 63 39 C 21530 39 21 c. 24141 19 7 C 26514 13 6 KO 231032 g 5 KO 235283 11 16
C 19250 43 1 C 21591 81 17 C 24290 21 3N ¢ 26515 13 15 KO 231032 23 16 |- KO ._ 235289 " 16
C 19251 43 11 C 21592 81 19 C 24301 61 6 ¢ 26516 13- 15 KO 231281 61 13 ‘KO ™-235290 11 16
c 19253 49 3 | ¢ 21586 - 33 11 c 24301 61B 16 ¢ 26517 13 15 Ko 231281 61B 13 KO 235353 17 20
C 19254 63 36 C 21679 63 42 C. 24408 25 1 ¢ 26518 23 7 KO 232535 61 14 KO 235353 19 20
C 19402 81 ~ 8 C 21814 17 oo C 24408 | 27 C 26518 63 6 KO 232535 63 5 KO 235353 C 21 20
- C 19403 - 81 10 T C 21814 19 1 C A 24433 43 3 ¢ _ 26703 5 "2 Ko 232535 61B 14 KO 235353 23 4
‘e c 19404 81 9 C 21814 21 12 C .x 224435 -43 1T ¢ 26929 61 7 Ko 235003 1M 11 KO 235448 27 9
C 19405 81 1 c 21857 " 43 24 “C 77 24438 43 8 ¢ 26929 618 7 KO 235003 13 11 KO .235476 29 25
. C 19417 - 37 6 C 21872 43 - 19 c 24819 . 55 3 ¢ 27278 27 ¢ 1 KO 238003 16 11- KO 235496 29 12
NG 19422 83 5 C 21948 618 1 c 24884 7 21 ¢ 27440 63 11 KO 235004 11, 7 KO 235572 ] 8
b c 19423 83 18 C 21950 . B1B 26 C 24884 7 4 ¢ 27822 55 4 KO 235004 13 7 KO 236573 * 1 17
¥ C 19424 79 11 C 21988 61 .26 C 24884 9 21 ¢ 77822 69 16 KO 235004 15 7 KO 236582 - 9 15
C 19449 5 © 8 C 21988 618 27 C 24973 35 1 D 22938 29 4 KO 235007-5 7 17 KO 235603 29 , 33
C 19469 73 8 C 27989 . 61 25 C 24973 35 1 p 31945 47 4 KO 235007-S 7 40 KO 235631 7 10
C 19476 73 7. C 21989 61B 25 C 24973 35 1 'p 39712 83 - 20 KO 235007-S 9 17. KO 235631 9 10
C 19740 71 1 C 22023 35 7 C 25022 43 3 p 58185 51 6 Ko 235007-S 17 10 KO 235662 25 5 —
.C 19740 71 1 C 22034 17 31 C = 25043 7 2% p 58186 51 7 KO  235007-8 18 . 10. KO 235748 17 42
C 19767 . 3 15 C 22034 19 31 C 25043 7 48 p 58187 51 8" KO  235007-5 21 10 KO 235748 19. 42
“«C 19867 3 12 C 22218 75 1 C 25043 9 % p 58188 51 11 KO 235008 ra 15 ‘KO 235748 21 42
C 20035 31 3 C 22978 39 25 C 25048 . 55 3" p 58189 51 14 KO 235008 7 38 - KO . 235757 17 29 .
c 20036 3 7 c 22278 39 25 C 25053 49 7 D 58196 51 9 KO 235010 7 19 KO 235757 19 29
g c 20041 31 14 C 22568 39 19 C 25053 81 T b 59650 51 12 KO 235010 7 42 Ko 235757 21 \/2(-




NUMERICAL INDEX ) NUMERICAL INDEX : . _ 89

o

- -l: -
PART PAGE REF. PART PAGE REF. PART - PAGE REF. PART PAGE  REF. “  PART . PAGE  REF. PART * PAGE REF.’

NO. NO. NO. NO. NO. NO. NO. - NO. NO. . NO. NO. ™ NO. NO. NO. NO. NO. " NO. NO.
KO 235757 23 5 KO 275341 23 10@EL 41- 18 21 13 13- 7 417 75 9 131- 178 69 g 175- 436 25 .- 10
KO 235818 17 - 35 KO 275341 25 - N 61 . 616~ 17 25 113- 417 77 4- 131- 178 60 ) 177- . o4 5 w7
KO - 235818 19 35 | KO 275690 29 15 61- - 616 19 25 113. 421 75 13 131- 179° 43 5 182- 209 - 9% &5
KO 235818 21 35 . KOA 231533 63 1 61- ~B16 21 25 113- 424 35 22 131- 351 49 31 182- 209 49 L1898
KO 235826 7 14 KOA 235139 11 10 11 59 25 113 424 37 4 131- 580 11 26 182- 515 g1 4
KO 235826 7 .37 KOA 2352568 29 26 |. 75> -x H48,. 83 11 13- 424 45 3 131- 580 13 26 182-. 523 63 - 36
KO 235838 9 14 KOA 235871 17 8 L83 el 55 51 21 113- 425 73 3 131- . ' B80 15 26 187- 408 63 - 7
KO 235868 13 17 KOA 236919 29 34 92- 75 8 12 13- 427 37 3 131- 580 17 37 187- 485 63 ., 4
KQ 235868 15 17 KOA 237031 29 28 92- . 6 13 12 113- - 441 37 3 131- K80 19 ' 17 187- 1036 29 fx 38
KO 235889 13 2 KOA 237344 13 10 92- 6 16 12 113- 443 77 5 131- 580 21 37 187- 1046 39 1.0
KO 235890 13 16 KOA 237344 15 10 » 92- 8 . 67 4 114 200 49 3 131- 629 63 5 187- 1046 39, 12
KO 235891 13 15 KOA 237559 29 32 . In- 2 29 5 121- 106 35 3 131- 1103 47 35 187 1047 63 6
KO 235892 13 16 KOA 237653 29 8 111- 108 63 . 16  121- 106, 37 13 131- 1112 41 8 187- 1251 31 2
KO 235801 25 ik KOB 235049 13 2 111- 131 63 31 126 16 41 17 131- 1113 41 3 187- 1844 63 26 .7
i KO 236611 1 13 KOB 236384 11 22 m- 202 63 " 15 126 an. 57 24 131- 1115 81 5 192- 17 57 15 -
B KO 236611 13 13 KOC 236303 17 7 111- 256 5 . 7 126- 1 .59 24 | 131 1129 43 4 192- 17 59 57 ¢
KO 236611 15 13 KOC 237182 21 7 11- 317 77 5 126 128 47 41 131- 1308 43 20 192- 18 29 36T,
" KO- 236675 17 4 KOD 235327 7 22 1t 530 67 - 2 129 17 29 7 131- 1318 35 9 192- 18 29 iyt
KO 236763 15 ) -2 KOD 238327 7 45 111- 531 67 3 129- 18 57, 14 132- 5 83 .3 192- 18 59 ,’28?
& KO . 236764 15 16 L 79701 81 12 111- 532 67 .2 129- 18 59 14 139- A5 25 13 192- 18 63 3’**,,,3 4
. KO 236765 15 . 1B |.0 2815N 33 16 113 1 47 20 129- 27 63 22 132- 48 31 10 192- 18 63 23
i, L KO 236766 15 18, 0 10323AB 51 16 113- 2 25 12 129- 37 29 20 132- 91 31 9 192- 19 7 25
T KO 236886 21 11 R 18077 59 19 13- 4 81 20 129- 37 63 41 132- 91 71 6 192- 19 9 22 ;-
KO 237064 21 6. R 15087 . 59 3 ‘113 5 51 13 129- 77 63 37 132- 306 75 12 192- 19 17 18
: 4. KO 237277 17 49 R 15090 57 8 113 6 17 19 129- 101 7- 1 132- 310 43 3 192- ;19 19 18
| % KO 237277 19 49 R 15090 59 8 13- 6 .19 19 120 101 9 1 ' 132- 310 69 4 192- ¢+ 19 21 18
KO 237277 21 49 R 15106 57 1 113- 6 21 18 129- 101 29 1 132- 310 71 4 192- 19 25 2
| KO . 237421 5 9 R 15106 59 1 113- 6 25 3 129- o101 - 63 17 - 132- ¢ 311 39 8 192- .19 25 ]
; KO 237423 5 10 R 16147 57 12 13- 12 81 4 129- 10 63 33 132- 311 39 9 192- - 19 25 13
f KO 237489 27 3 R 16147 59 12 113- 102 41 -~ 11 129- 102 5 10 132- 320 55 10 192- 19 29 13
| KO 237520 25 4 R 16148 59 16 13- . 102 63 18 129- 102 75 19 132- 320 89. 13 192- 19 47 19
| KQ 237658 17 5 R 16161 57 9 13- 102 79 . 12 129- 102 35 4 132- 321 43" 9 192- 20 5 g
| KO . 237658 19 5 R 16161 59 9 113- 103 25 7 129 102 63 14 132- 361 69 5 192- 20 25 8
| KO 237658 A b R 16287 11 19 113-, 103 63 11 129- 102 79 13 138- 59 7119 192- 20 25 .17
| KO 237658 23 15 R 16287 13 19 113- 103 79 15  1209- 103 . 5 6 138- 96 31 6 " 192- 20 35 19
| KO 237670 18 4 R 16287 15 . 19 113- 113 3 18 120 103 17 47 138- .99 39 4 192- 20 41 10
: KO 237670 21 4 R 16287 17 27 113- 118 25 .18 129- 103 19 . 47 . 138 - . g9 39 4 192- 20 57 3
KO 237677 25 4 R 16287 19 27 113- 118 31 5 129 103 21 47 138- 309 71 5 192- 20 63 * 12
; KO 237895 5 1 R 16287 227 113- 118 71 10 129- 103 61 20 138- . 319 35 16 192- 20 - 73 17
| KO 270158 . . 17 2 R 17820 ¢ 47 33 | 13- 122 37 11 129 03 , 77 7 138- 319 43 18 192- 21 5 5
: KO 270158 19 -2 T 40189 83 21 13 206 17 14~ 129- 105 - 861 15 138- 319 47 .42 192- 21 17 15
. , KO 270158 - 21 2 v 34346 7 28 13- 206 19 14 129- 105 67 . 4 138- . 323 55 "1 192- . 21 17 24
KO 270889 17 3 v 34346 7 51 13- 206 21 14 1209 105 67 5 138- 2054 45 10 192- 21 17 32
KO 270889 19 3 vV 34346 g 7’ 26 13- 206 . 41 13 129 105 75 10 To141- Y54 43 12 192- 21 17 48
KO 270889 21 3 % “34416 29 31 113- 206 ¢ 63 28 129 122 55 7 151- 544 29 5. 192- 21 19 15
KO. 275066 7 26 v 34418 17 12 113- 206 79 6 129 122 63 20 164- Iy 33 4 192- 21 19 24
KO 275066 7 49 \Y 34418 19 12 113- 207 5 3 129 122 69 19 - 164- 42 45 ‘5 192- 21 19 .32
KO 275066 - 9 . 27 vV 34418 29 27 113- 207 17 - a3 129 125 39 15 164- . 8D 29 9 192- 21 19 48
KO 275067 7 26 v 34433 61 18 113- 207 19 33 129 125 3 15 166- 86 49 ‘36 162- 21 21 15
| , KO 275067 7 49 \Y) 34433 61B 18 113- 207 . 21 33 120 143 17 ' 48 169- - 95 29 ' 35 192- 21 21 24
: KO 275067 9 27 : 113- 207 31 19 129 143 19 48 169- . *108 83 17 192- /2 21 32
_ KO 275143 7 4 HARDWARE CODE NUMBERS - 113- 207 33 ° 200 129- 143 21 46 169- 114 53 20 192- 21 21 43
KO 275143 9 4 T 113-. 207 49 - 2 120 325 39 16 169- 131 63 24 192- 21 728 7
.- ko 275144 7 " 13- 207 69. 21 120 326 39 17 169- 146 ' 25 .9 192- 21 33 2]
o g KORm 275144 9 n 15- 42029 91 me 207 77 6 129- 504 25 22 169- 145 83 6 | 192 21 41 14
¢ o KO R 275144 23 12 22- 58 63 25 113- 200 61 18 120. 504 . 49 20 171- 247 49 30 192- 21 49 4
o KO - .275182 63 12 25- 108 77 6 13- 219 29 6  120- 531 53 10 173- 73 61 7 | 192- 21 61 19
) KO 275220 . 7 3 28- 662 55 16 113- 221 45 8 131 176 71 11 173- {210 63" 3 192- 2 63 29
v KO 275220 9 3 28- ‘680 47 34 113- 221 69 8 131- 178 3 16 173- 221 21 21 192- 2 77 8
: KO 278231 27 5 41- 18 17 13 113 417 71 5 131 178 37 21 173. 594 - 8 199- T o1 s 7
KO 275341 > 5 3 4]- 18 19 13 13- 417 75 6 131- 178 45 9 173- 237 59 27 192- 23 3B... 21




" NUMERICAL INDEX

Tm

a0
PART PAGE REF. PART PAGE REF.
- NO. NO. NO. NO. . NO. NO.
192- 23 37 5 218 535 81 - 15
192- 23 39 14 218 927 79 4
192- 23 39 14 218- 5006 49 22
192- 23 45 2 218- 5007 49 9
192- 23 61 16 218- 5007 49 27
192- 23 67 3 218- - 5007 49 33
192- 23 75 7 218- 5056 69 27
192- 23 77 7 218- 5062 49 32
192- 26 57.. 35 218- 5065 49 8
192- 26 59 35 218- 5107 49 26
193~ 4 61 8 218- 5232 ©+ 79 14
193- .26 21 22 218 5291 73 5
193- 29 63 44 219- 17 39 20
193- 56 29 8 219- 17 39 20
193- - 57 63 32 219- 403 43 4
193- 60 25 10 219 404 39 6
193- 70 63 19 218- 404 33 7
193- 76 33 5 219- 404 4 19
183- 90 63 9 219- 404 45 2
195- 102 83 10 219- 404 69 2
195- 104 31 17 219- 405 71 2
195- 104 a3 6 221- 841 53 10
195- 104 69 23 291- 841 53 21
195- 126 31 18 221- 842 83 19
195- 512 5 8 221- 844 47 7
195- 513 63’ 38 221- 849 51. 10
195- 515 25 8 221- 1134 73 T
185- 515 29 10- 271- 1375 73 2
195- 518 81 16 221- 1412 17 . 45
195- 520 63 13 221- 1412 19 45
195- 521 25 18 221- 1412 21 45
195- 521 45 12 '223- 20 61 22
195- 521 55 9 223- 20 61R 22
195- 521 63 43 321- . 18 65 3
195- 521 69 17 321- 1423 65 1
195- 521 79 16 321- 1786 65 8
195- 524 37 18 321- 1788 65 5
195- 525 5 ° 4 321- 2110 65 7
195- 525 77 9 321- 2468 65 14
195- 533 69 14 321- 2469 65 15
195- - 533 77 - 8 321- 2624 65 Qe
195- 541 71 7 °321- 2625 65 ‘,
195- 541 - 75 3 321- 2658 65 . ©
195- _ B4g 75 11 353- 406 35 10
, 195 20689 41 15 353 462 31 4
195- 2175 37 . 10
195- 2175 41 :
205- 27 17 30 w
205- 27 19 30
211- 7 53 16
211- 9 53 5 -
211- 9 53 6 .
211- 11 83 23
213- a1 43 14
214- 6 81 13 .
214- - 251 25 4 )
214- 254 49 13 <
218- 445 81 7 ‘ -
218- 457 79 2
218- 485 81 8 . .
218 494 79 3. : : o




